SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203H

EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Plot on Channel 6505 MHz
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Ref Level 14.51 dem  Offset 25.91 dB Mode Auto Sweep RefLevel 14.74 dBm  Offset 2574 dp Mode Auto Sweep
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CF 6.345 GHz 1001 pts pan 670.656 MHz | | CF 6.505 GHz 1001 pts Span 661.824 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -9.34 dBm RBW 2.000 MHz Peak Power -8.45 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-335.320 MHz | -251.496 MHz 2,000 MHz 6.09317 GHz -55.71 dbm -46,38 db 5,38 db -330.912 MHz | -248.164 MHz 2,000 MHz 6.22670 GHz -55.47 dbm -47.02 db -7.02 dB
-251.496 MHz -167.664 MHz 2.000 MHz 6.09384 GHz -55.71 dBm -46.38 dB -6.42 dB -248.184 MHz -165.456 MHz 2.000 MHz 6.25715 GHz -55.54 dBm -47.09 db -7.14 d8
-167.664 MHz | -84,832 MHz 2.000 MHz 6.17767 GHz -55.22 dBm -45,68 dB -17.81dB -165.456 MHz | -83.728 MHz 2,000 MHz 6.33988 GHz -55.42 dBm -46,98 dB -19.01dB
-84,.832 MHz | -93,832 MHz 2,000 MHz 6.26067 GHz 53,71 dBm -44,38 dB -24,38 dB -83.728 MHz | -82,728 MHz 2,000 MHz 5.42177 GHz 52,64 dbm 44,20 db -24,20 dB
83,832 MHz 64,332 MHz 2,000 MHz 642933 GHz -46,18 dBm -36,84 dB -16,54 dB 82728 MHz 3,726 MHz 2,000 MHz 6.58823 GHz -43,57 dBm -35.12 dB -15.12 dB
84.830 MHz | 167.664 MHz 2,000 MHz 6.43017 GHz -47 34 dbm -38,00 db -17.97 db 83,728 MHz | 165.456 MHz 2,000 MHz 5.58906 GHz -45.21 dbm -36.76 dB -16,73 db
167.664 MHZ 251,496 MHz 2.000 MHZ 6.59616 GHZ -56.19 dBm -46.85 dB -6.90 d8 165.456 MH2 248,184 MHz 2.000 MHz 6.75285 GH2 -55.48 dBm -47.03 dB -7.08 d8
251.496 MHz | 335,328 MHz 2,000 MHz 6.67932 GHz -55.76 dBm -46.43 db 6,43 dB 248.184 MHz | 330,912 MHz 2,000 MHz 6.75815 GHz -55,45 dBm -47.00 dB -7.00 dB
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RefLevel 15.57 dBm  Offset 26.57 d@ Mode Auto Sweep RefLevel 15.22 dBm  Offset 26.22 df Mode Auto Sweep
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CF 6.825 GHz 1001 pts pan 667.584 MHz | | CF 6.985 GHz 1001 pts pan 670.08 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -9.27 dBm RBW 2.000 MHz Peak Power -8.98 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen: Power Abs Power Rel ALimit
-333.752 MHz | -250.344 MHz 2,000 MHz 657365 GHz -55,02 dBm -45.75 db 5,75 db -335.040 MHz | -251.280 MHz 2,000 MHz 6.72601 GHz 54,81 cbm 45,83 cb -5.83 db
-250.344 MHz -166.896 MHz 2.000 MHz 6.57499 GHz -54.97 dBm -45.71 d8 -5.75d8 -251.280 MHz -167.520 MHz 2.000 MHz 6.73406 GHz -54.89 dBm -45.91 dB -5.96 dB
-166.896 MHz | -B4.448 MHz 2.000 MHz 6.656844 GHz -54.42 dBm -45,15 dB -17.19.dB -167.520 MHz | -84.760 MHz 2.000 MHz 6.81782 GHz -54.76 dBm -45.78 dB -17.81dB
84,448 MHz | -83,448 MHz 2,000 MHz 5.74105 GHz -52,48 dBm -43,22 dB -23.22dB -84.760 MHz | -83.760 MHz 2,000 MHz 5.90074 GHz 53,46 dbm 44,46 db 24,48 db
£3.448 MHz 4,446 MHz 2,000 MHz 6.90895 GHz -46,63 dBm -37.42 dB -17.42 dB 83.760 MHz 84760 MHz 2,000 MHz 7.06926 GHz -47.82 dBm -39.34 dB -18.34 dB
84.448 MHz | 166.896 MHz 2,000 MHz 56.99156 GHz -54.10 dbm -44,84 db -16.,87 db 84.760 MHz | 167.520 MHz 2,000 MHz 7.07010 GHz -48.54 dbm -39.56 db -19.53 db
166.896 MH2 250,344 MHz 2.000 MHz 7.07501 GH2 -57.31 dBm -48.04 dp -8.09 d8 167.520 MH2 251,280 MHz 2.000 MHz 7.23594 GH2 -58.11 dBm -49.14 dB -9.18 dB
250,344 MHz | 333.792 MHz 2,000 MHz 7.09838 GHz -57.12 dBm -47,65 dBb -7.85 dB 251.280 MHz | 335,040 MHz 2,000 MHz 7.26945 GHz -57.90 dBm -48.92 dB -8.92 di
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Plot on Channel 6025
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Plot on Channel 6185 MHz
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Ref Level 14,24 dém  Offset 25.44dB Mode Auto Sweep Ref Level 14.60 dBm  Offset 25.50 db Mode Auto Sweep
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CF 6.025 GHz 1001 pts Ean 665.28 MHz CF 6.185 GHz 1001 Els Eﬂn 664.128 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -8.97 dBm RBW 2.000 MHz Peak Power -8.49 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-332.640 MHz | -245.480 MHz 2,000 MHz 5.77452 GHz -55,47 dbm -#6,50 db -6.50 db -332.06% MHz | -245,048 MHz 2,000 MHz 5.93562 GHz -55.03 bm 46,54 ob -5.54 db
-240.480 MHz -166.320 MHz 2.000 MHz 5.77585 GHz -55.48 dBm -46.52 dB -6.57 d8 -240.048 MHz -166.032 MHz 2.000 MHz 5.93628 GHz -55.07 dBm -46.58 dB 6,63 d8
-166.320 MHz | -84,160 MHz 2.000 MHz 5.94051 GHz -4+1,93 dBm -32,97 dB -12.94 dB -166.032 MHz | -84.016 MHz 2.000 MHz 6.10065 GHz 41,84 dBm -33.35 B -13.32d8
84,160 MHz | -83,160 MHz 2,000 MHz 5.94134 GHz -40,61 dBm -31,65 dB -11,65 dB -84.016 MHz | -83.016 MHz 2,000 MHz 5.10148 GHz -40,49 dbm 32,00 db -12,00 dB
83.160 MHz 4,160 MHz 2,000 MHz 6.10866 GHz -40,43 dBm -31.52 dB -11,52 dB 83.016 MHz 84,016 MHz 2,000 MHz 6.26852 GHz -40.05 dbm -31.56 cB -11.56 db
84.160 MHz | 166,320 MHz 2,000 MHz 6.10349 GHz -41,73 dbm -32,76 db -12,73 dB 84.016 MHz | 166.032 MHz 2,000 MHz 56.26935 GHz 41,41 dbm -32.91 0B -12.88 dB
166.320 MH2 249,480 MHz 2.000 MHZ 6.27415 GH2Z -56.23 dBm -47.26 dB -7.31d8 166.032 MH2 249,048 MHz 2.000 MHz 6.43372 GH2 -55.68 dBm -47.19 dB -7.24 dB
249.480 MHz | 332,640 MHz 2,000 MHz 6.27681 GHz -56.,23 dBm -47 26 dB 7.26 di 249.048 MHz 332,064 MHz 2,000 MHz 6.43504 GHz -55.62 dBbm 47,13 dB 7,13 dB
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Spectrum Emission Mask

standard: None

Peak Power -8.73 dBm RBW 2.000 MHz

Range Low Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit
-331.200 MHz | -248.400 MHz 2,000 MHz 6.09561 GHz -55.75 dBm -47,06 db -7.06 dB
-248.400 MHz -165.600 MHz 2.000 MHz 6.09693 GHz -55.76 dBm -47.03 dB -7.08 d&
-165.600 MHz | -83,800 MHz 2,000 MHz 6.26087 GHz -40,60 dBrm -31.87 dB -1184dB
-82.800 MHz | -82.800 MHz 2,000 MHz 6.26170 GHz -39,41 dBm -30.68 dB -10.68d8
82,800 MHz 63,800 MHz 2,000 MHz 6.42630 GHz -40,25 dBm -31,52 dB -11,52 dB
83.800 MHz | 165.500 MHz | 2,000 MHz 6.42013 GHz -41,60 dBm -32.87 dB -12.84 dB
165.600 MH2 248,400 MHz 2.000 MHz 6.59307 GH2 -56.17 dBm -47 44 dp -7.49 dB
248.400 MHz | 331,200 MHz 2,000 MHz 667454 GHz -56.11 dBm -47,38 dB -7.38 dB

Spectrum Emission Mask

Peak Power -7.86 dBm
Range Low Range U, RBW
-330.336 MHz -247.752 MHz 2,000
247,752 MHz | -165.168 MHz 2,000
-165.168 MHz -83.584 MHz 2.000
-83.584 MHz -82.584 MHz 2,000
82.584 MHz B83.584 MHz 2,000
83.584 MHz 165.168 MHz 2.000
165.168 MHz 247,752 MHz 2,000
247.752 MHz 330.336 MHz 2.000

standard: None

Frequen
MHz 6.25229 GHz
MHz 6.25758 GHz
MHz. 65.42108 GHz
MHz. 6.42192 GHz
MHz 6.58808 GHz
MHz. 6.58892 GHz
MHZ 6.75242 GHz
MHz. 6.75440 GHz

RBW 2.000 MHz

Power Abs Power Rel ALimit
-55.51 cbm 47,65 cb -7.65 dbs
-55.50 dBm -47.63 db -7.68 dB
-39,89 dBm -32.02 dB -11.99 B
-38.70 dbm -30.83 dB -10.83 db
-32.56 dbm -31.70cB -11.70dB
-40.83 dbm -32.97 b -12.94 dB
-55.60 dBm -47.74 dB -7.79 dB
-55,57 dBm 47,70 dB -7.70 di
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SPORTON LAB.
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Report No. : FR4N2203H

Plot on Channel 6665 MHz

Ref Level 14.72 dBm  Offset 2572 dB

SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6825 MHz

Ref Level 15,59 dBm
SGL Count 100/100

Offset 26,52 dB Mode Auto Sweep

Plot on Channel 6985
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CF 6.665 GHz 1001 pts Span 661.824 MHz | | CF 6.825 GHz 1001 pts Span 661.632 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peok Power -8.66 dBm RBW 2.000 MHz Peak Power -8.33 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-330.912 MHz | -248.184 MHz 2.000 MHz 6.41640 GHz -55.18 dBm -46,52 dB 652 dB -330.816 MHz | -248.112 MHz 2.000 MHz 657523 GHz -55.10 dbm 46,77 OB £.77 db
-248.184 MHz | -165.456 MHz 2,000 MHz 6.41715 GHz -55.17 dBm 45,51 db 5,56 dB -248.112 MHz | -165.408 MHz 2,000 MHz 657722 GHz -55.07 dBbm -46.73 db .78 db
165,456 MHz -83.726 MHz 2,000 MHz 650094 GHz -40,01 dbm 31,34 db -11.31dp -165.408 MHz -83.704 MHz 2,000 MHz 6.74096 GHz -33.86 dbm -31.52 db -11.43 db
-83.728 MHz -82.728 MHz 2,000 MHz 658177 GHz -38.89 dbm -30.22 d -10,22 d -83.704 MHz -82.704 MHz 2,000 MHz 6.74180 GHz -38.68 dbm -30.54 db -10.54 db
82.728 MHz 83.728 MHz 2,000 MHz 6.74823 GHz -40.52 dBm -31.86 dB -11.86 dB 82.704 MHz 83.704 MHz 2.000 MHz 6.90820 GHz -40.86 dBm -32.52 dB -12.52 dB
83.728 MHz | 165.456 MHz 2,000 MHz 6.74906 GHz 41,73 dBm -33.07 d 13,03 de 83.704 MHz | 165.408 MHz 2,000 MHz 690004 GHz -41,98 dbm 33,64 db -13.61dB
165.456 MHz | 243.184 MHz 2,000 MHz 621285 GHz -55.45 dbm -45,73 db -6.63 dB 165.408 MHz | 243.112 MHz 2,000 MHz 7.07278 GHz -57.44 dbm 45,11 dB -2.15 dB
240,184 MHz | 330.912 MHz 2,000 MHz 698367 GHz -55.20 dBm 4654 dB 6,54 db 240,112 MHz | 330.816 MHz 2,000 MHz 709858 GHz -57.34 dBbm 49,00 db -3.00 db

Ref Level 15,33 dBm  Offset 26,33 dB
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Spectrum Emission Mask Standard: None

Peak Power -8.24 dBm RBW 2.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-332.256 MHz | -245,192 MHz 2,000 MHz 6.73415 GHz -54,08 dBm ~45,63 db
-240,192 MHz | -165.128MHz 2,000 MHz 6.73614 GHz -54,04 dBm -45.80 dB
-166.120 MHz | -84.064 MHz 2,000 MHz 6.90060 GHz -40,15 dBm -31.51dB

-84.064 MHz | -83.054 MHz 2,000 MHz 5.90144 GHz -39.24 dBm -31,00 dB
83.064 MHz 84.064 MHz 2,000 MHz 7.06856 GHz -41.77 dBm -3353d8
84064 MHz | 166,128 MHz | 2,000 MHz 7.06940 GHz -41,69 dBm -32.65d8
166,128 MHz | 249.192 MHz 2,000 MHz 7.23386 GHz -57.58 dBm -49,34 dB
249.192 MHz | 332,256 MHz 2,000 MHz 7.23452 GHz -57,61 dBm 49,37 db

ALimit
-5,63 dB
-5.85 dp

-11.87 dB

-11.00 d&

-1353de

-13.62d8
2.39dB
-9.37 dP
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203H

EUT Mode 802.11ax HE160 996RU67

Plot on Channel 6025 MHz

Plot on Channel 6185 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 14,49 dBm  Offset 2545 dB Mode Auto Sweep RefLevel 14.65 dBm  Offset 2565 df Mode Auto Sweep
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CF 6.025 GHz 1001 pts Span 665.28 MHz | | CF 6.185 GHz 1001 pts pan 664.128 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -8.90 dBm RBW 2.000 MHz Peak Power -8.41 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-332.640 MHz | -245.480 MHz 2,000 MHz 5.75988 GHz -55.55 dBm -46,66 db -6.66 dB -332.064 MHz | -245.048 MHz 2,000 MHz 5.85460 GHz -55.30 dBm -46.88 d -6.68 dB
-240.480 MHz -166.320 MHz 2.000 MHz 5.77585 GHz -55.58 dBm -46.68 dB -6.73d8 -240.048 MHz -166.032 MHz 2.000 MHz 5.93628 GHz -55.49 dBm -47.07 db -7.12 d8
-166.320 MHz | -84,160 MHz 2,000 MHz 5.94051 GHz -46,52 dBm -37.62 dB -17.59 dB -166.032 MHz | -84.016 MHz 2,000 MHz 6.10065 GHz -45.82 dBm -37.40 dB -17.37.dB
84160 MHz | 83,160 MHz | 2,000 MHz 5.94134 GHz -45,08 dBm -36,18 dB -16,18 dB -84.016 MHz | -83.016 MHz | 2,000 MHz 5.10148 GHz -44,07 dbm -35.65 db -15,65 dB
83.160 MHz 84,160 MHz 2,000 MHz 6.10866 GHz -54,54 dBm -45,65 dB -25.65 dB 83.016 MHz 84016 MHz 2,000 MHz 6.26852 GHz -54.38 dBm -45.36 dB -25.56 dB
84.160 MHz | 166,320 MHz | 2,000 MHz 6.19099 GHz -55.96 dbm -47,07 db -19.10 db 84.016 MHz | 166.032 MHz | 2,000 MHz 56.35070 GHz -55.92 dbm -47.51dB -19.54 db
166.320 MH2 249,480 MHz 2.000 MHZ 6.27415 GH2Z -56.26 dBm -47.37 dB -7.41.d8 166.032 MH2 249,048 MHz 2.000 MHz 6.43372 GH2 -55.97 dBm -47.56 dB -7.60 dB
249.480 MHz | 332,640 MHz 2,000 MHz 6.27681 GHz -56.,29 dBm -47,39 dB -7.39 de 249.048 MHz | 332,084 MHz 2,000 MHz 6.43571 GHz -55.94 dBm -47.52 dB -7.52 dB
o
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CF 6.505 GHz 1001 pts Span 660.672 MHz | |( CF 6.665 GHz 1001 pts pan 661
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -7.83 dBm RBW 2.000 MHz Peak Power -8.36 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-330.336 MHz | -247.752 MHz 2,000 MHz 6.24304 GHz -55,6% dBm -47,85 db -7.85 de -330.912 MHz | -248.164 MHz 2,000 MHz 6.40987 GHz -55.75 dbm -47.35 db -7.39 db
-247.752 MHz -165.168 MHz 2.000 MHz 6.25758 GHz -55.78 dBm -47.95 dB -8.00 d& -248.184 MHz -165.456 MHz 2.000 MHz 6.41715 GHz -55.73 dBm -47.38 dB -7.42 dB
-165.168 MHz | -83.584MHz 2,000 MHz 6.42108 GHz -45.17 dBm -37.33d8B -17.30dB 165.456 MHz | -83.728 MHz 2,000 MHz 6.58094 GHz -45.95 dBm -37.58 dB -17.56 dB
93584 MHz | 82584 MHz | 2,000 MHz 5.42192 GHz -43,22 dBm -35,38 dB -15,38 dB 83720 MHz | 82,728 MHz | 2,000 MHz 556177 GHz -44,13 dbm 3577 dB -15.77 db
82584 MHz 63,564 MHz 2,000 MHz 6.58B08 GHz -53,57 dBm -46,14 dB -26.14 dB 82728 MHz 83726 MHz 2,000 MHz 6.74823 GHz -54.22 dBm -45.36 dB -25.36 dB
584 MHz B z iz ! 17 GHz =54, m -46, -18. B Hz B z iz E 12 GHz -55.44 dBm 47 -19.11
83.584 M 165.168 MH; 2,000 MH: 6.66917 Gl 54,71 dby 46,87 dB 8,97 dB 83.728 M 165,456 MH 2,000 MH: 5.83012 Gl 55,44 db 47.08 db 6,11 dB.
165.168 MH2 247,752 MHz 2.000 MHz 6.75242 GH2 -55.64 dBm -47 .80 dB -7.85 dB 165.456 MH2 248,184 MHz 2.000 MHz 6.91285 GH2 -55.47 dBm -47.11 dB -7.16 dB
247752 MHz | 330.336 MHz | 2,000 MHz 6.75308 GHz -55.64 dBm -47 80 dB -7.60 di 248.184 MHz | 330,912 MHz 2,000 MHz 5.99161 GHz -55.02 dBm -46.66 B -6.66 dB
o
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SPORTON LAB.
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Report No. : FR4N2203H

Plot on Channel 6825 MHz

Plot on Channel 6985 MHz

Spectrum %‘ Spectrum '%’
Ref Level 15,64 dém  Offset 26.64 d Mode Auto Sweep Ref Level 15,38 dBm  Offset 26,38 d8 Mode Auto Sweep
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CF 6.825 GHz 1001 pts Span 661.632 MHz CF 6.985 GHz 1001 pts Span 664.512 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peok Power -8.48 dBm RBW 2.000 MHz Peak Power -7.98 dBm RBW 2.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
330,816 MHz | -248.112 MHz, 2.000 MHz 6.57391 GHz -55.08 dBm -46,60 dB 6,60 dB -332,256 MHz | -249.192 MHz, 2,000 MHz 6.7268+ GHz 54,65 dbm 46,67 db £.67 db
-248.112 MHz | -165.408 MHz 2,000 MHz 657722 GHz -55.13 dBm -45,66 dB 5.71dB -249,192 MHz | -166.128 MHz 2,000 MHz 6.73614 GHz -54.75 dBbm -46.77 db .82 db
165,408 MHz -83.704 MHz 2,000 MHz 5.74086 GHz -45,32 dbm -36.65 db -16,62 db 166,126 MHz -84.064 MHz 2,000 MHz 5.30060 GHz -45.27 dbm -37.26 cb -17.25cb
-83.704 MHz -82.704 MHz 2,000 MHz 6.74180 GHz 43,71 dbm -35.23 db -15.23 dB -84.064 MHz -83.064 MHz 2,000 MHz 6.90144 GHz 43,60 dbm -35.62 db -15.62 db
82.704 MHz 83,704 MHz 2,000 MHz 6.90820 GHz -53.46 dBm -44.93 dg -24.98 dB 83.064 MHz 84,064 MHz 2,000 MHz 7.06856 GHz -55.20 dBm -47.22 dB -27.22 dB
83.704 MHz | 165.408 MHz 2,000 MHz 699008 GHz 53,81 dBm 45,33 db -17.37 dB 84.064 MHz | 166.128 MHz 2,000 MHz 7.15013 GHz -57.27 dbm -49.28 db -21.38 db
165.408 MHz | 243.112 MHz 2,000 MHz 7.07278 GHz -57.27 dbm -48,73 db -5.84 dB 166,128 MHz | 248,182 MHz 2,000 MHz 7.23386 GHz -57.85 dBbm 45,87 dB -2.92 dB
248,112 MHz | 330.816 MHz 2,000 MHz 7.09726 GHz -57.12 dbm 48,65 db -8.65 db 249,192 MHz | 332,256 MHz 2,000 MHz 7.26104 GHz -57.76 dbm 49,78 o 5.78 dB.

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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EUT Mode 802.11ax HE160 996RUS67

Plot on Channel 6345 MHz

Plot on Channel 6505 MHz

Plot on Channel 6825 MHz

Plot on Channel 6985 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 14.66 dém  Offset 25.66 dB Mode Auto Sweep RefLevel 14.73 dBm  Offset 2573 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 dh‘if.nh herk DARS. 10 dh‘if.nh herk PARS.
200 200
0 dbm
=10 d& ] =10 d&
-20 di -20 di
o oot 14 I . L
& — 1] Ww 1 —
-0 dey = , “\ = -0 dey )
RELU i -5 dem
B0 d8 B0 de
70 de 70 de
-80 d -80 d
CF 6.345 GHz 1001 pts Span 662.4 MHz | [ CF6.505 GHz 1001 pts Span 660.672 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -8.55 dBm RBW 2.000 MHz Peak Power -7.72 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range Uj RBW Frequen Power Abs Power Rel aLimit
-331.200 MHz | -248.400 MHz 2,000 MHz 6.09627 GHz -55.71 dbm -47.16 db 7.16 d@ -330.336 MHz | -247.752 MHz 2,000 MHz 6.25434 GHz -55.71 dBm -47.55 db -7.59 dB
-248.400 MHz -165.600 MHz 2.000 MHz 6.09693 GHz -55.72 dBm -47.17 dB -7.22 d8 -247.752 MHz -165.168 MHz 2.000 MHz 6.25758 GHz -55.80 dBm -48.08 db -£.13d8
-165.600 MHz | -83,800 MHz 2.000 MHz 6.17573 GHz -55.50 dBm -46,95 dB -18.98 d -165.168 MHz | -83.584 MHz 2.000 MHz 6.34016 GHz -54.25 dBm 46,53 dB -18,57 dB
-83.800 MHz | -82,800 MHz 2,000 MHz .26170 GHz -53,80 dBm -45,25 dB -25,25 dB 93584 MHz | -82,584 MHz 2,000 MHz 5.42192 GHz 52,90 dbm 45,16 dB -25,18 dB
82,800 MHz 3,300 MHz 2,000 MHz 642830 GHz -43,32 dBm -34.77 dB -1477 dB 82584 MHz 3,564 MHz 2,000 MHz 6.58B08 GHz -41.57 dBm -34.25 dB -14.25 dB
83,800 MHz | 165.600 MHz 2,000 MHz 6.42313 GHz -45.,26 dbm -36,71d8 -16.68 dB 83,584 MHz | 165,168 MHz 2,000 MHz 5.58892 GHz -43,84 dbm -36.12 dB -16,00 db
165.600 MH2 248,400 MHz 2.000 MHZ 6.59307 GH2Z -56.04 dBm -47.49 dB -7.54 dB 165.168 MH2 247,752 MHz 2.000 MHz 6.75242 GH2 -55.64 dBm -47.93 dB -7.97 d8.
248,400 MHz 331,200 MHz 2,000 MHz 6.67587 GHz -55.,90 dBm -47 35 dB -7.35 de 247.752 MHz 330,336 MHz 2,000 MHz 6.75639 GHz -55.62 dBm -47.90 db -7.90 dB
o

Spectrum ‘%‘ pectrum EV'-]
Ref Level 15,64 dBm  Offset 26.54 dp Mode Auto Sweep Ref Level 15.38 dém  Offset 26.38 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
10 b imit dheck PABS 10 dhffpit ¢heck PABS
P<20C P<20C
od od
-10 de| J -10 dem ‘ “
-20 dem | 20 d8 {
o VYT de i
30 d —— ’ml A -30 1 —
.40 dB J -40 da T
Sud — S0 — -
i — [
608 = || -50 dem
70 dem 70 dem
-80 dem .80 dby
CF 6.825 GHz 1001 pts Span 661.632 MHz | |( CF 6.985 GHz 1001 pts pan 664.512 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -8.65 dBm RBW 2.000 MHz Peak Power -8.09 dBm RBW 2.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-330.816 MHz | -248.112 MHz 2,000 MHz 657325 GHz -54.54 dbm -#6,25 db 5,29 db -332.256 MHz | -245,152 MHz 2,000 MHz 6.73481 GHz 54,64 obm ~46.56 d -6.56 dbs
-248.112 MHz -165.408 MHz 2.000 MHz 6.57722 GHz -54.93 dBm -46.33 dB -6.38 d8 -249.192 MHz -166.128 MHz 2.000 MHz 6.73614 GHz -54.65 dBm -46.56 dB -6.61 dB
-165.408 MHz | -83.704 MHz 2.000 MHz 6.65992 GHz -54.27 dBm -45,62 dB -17.66 dB -166.128 MHz | -84.064 MHz 2.000 MHz 6.81921 GHz -54.54 dBm -46,45 dB -18.49 B
-83.704 MHz | -82,704 MHz 2,000 MHz 6.74180 GHz -52,57 dbm -43,92 dB -23.92dB 84,084 MHz | -83.084 MHz 2,000 MHz 5.90144 GHz 52,98 dbm 44,89 db 24,89 db
82704 MHz 3,704 MHz 2,000 MHz 6.90820 GHz -43,47 dBm -34,82 dB -14.82 dB 83.064 MHz 4,064 MHz 2,000 MHz 7.06656 GHz -44.24 dBm -36.16 dB -16.16 dB
83,704 MHz | 165.408 MHz 2,000 MHz 5.90904 GHz -44.85 dbm -36,20 db -16,17 db B4.064 MHz | 166,128 MHz 2,000 MHz 7.06940 GHz -45.70 dbm -37.61dB -17.58 dB
165.408 MH2 248,112 MHz 2.000 MHz 7.07278 GHZ -57.28 dBm -48.63 dB 867 dB 166.128 MH2 249,192 MHz 2.000 MHz 7.23386 GH2 -57.92 dBm -49.83 dB -9.88 dB
248.112 MHz | 330,816 MHz 2,000 MHz 7.09858 GHz -57.12 dBm -48,496 dB -8.96 dB 249.192 MHz 332,256 MHz 2,000 MHz 7.27506 GHz 57.77 dBm -49.69 dB -9.69 di
o

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Appendix B. AC Conducted Emission Test Results

Temperature : 18.8~20.6C
Relative Humidity : |38.2~43.5%

Test Engineer : [Louis Chung

TEL: 886-3-327-0868 Page Number :BlofB5
FAX: 886-3-327-0855



EUT Information

Report No.: FR4N2203H

Report NO : 4N2203
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100+
90+
80
704
N 60_\ I CISPR-QP Limit atMain Ports
>
S 50 B - .. EISPR-Ave LimitatMain Ports
T I e TV U O SO SUOUUUNS SURUS SOV S :
g 1%,
40 0“ *
- AR
301 P BN .
J 23 ¢
204
104
0 } } ——+—+—— t t —+—t —t t !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.158730 30.11 55.53 25.42 | L1 FLO 19.9
0.158730 46.46 65.53 19.07 | L1 FLO 19.9
0.179070 27.93 54.53 26.60 | L1 FLO 19.9
0.179070 43.76 64.53 20.77 | L1 FLO 19.9
0.196080 27.51 53.78 26.27 | L1 FLO 19.9
0.196080 42.81 63.78 20.97 | L1 FLO 19.9
0.213000 24.97 53.09 28.12 | L1 FLO 19.9
0.213000 40.05 63.09 23.04 | L1 FLO 19.9
0.235500 24.61 52.25 27.64 | L1 FLO 19.9
0.235500 38.74 62.25 2351 | L1 FLO 19.9
0.264300 26.30 51.30 25.00 | L1 FLO 19.9
0.264300 38.82 61.30 2248 | L1 FLO 19.9
0.291750 23.36 50.47 2711 | L1 FLO 19.9
0.291750 36.51 60.47 23.96 | L1 FLO 19.9
0.307590 22.54 50.04 27.50 | L1 FLO 19.9
0.307590 35.37 60.04 2467 | L1 FLO 19.9
0.353130 21.28 48.89 2761 | L1 FLO 19.9
0.353130 34.49 58.89 24.40 | L1 FLO 19.9
0.390750 23.36 48.05 2469 | L1 FLO 19.9

B2 of B5



0.390750 38.19 S 58.05 19.86 | L1 FLO 19.9
0.523500 --- 21.10 46.00 2490 | L1 FLO 19.9
0.523500 32.35 --- 56.00 23.65 | L1 FLO 19.9
0.595500 --- 23.73 46.00 22.27 | L1 FLO 19.9
0.595500 34.95 --- 56.00 21.05 | L1 FLO 19.9
0.694500 --- 18.17 46.00 27.83 | L1 FLO 19.9
0.694500 29.69 --- 56.00 26.31 | L1 FLO 19.9
0.796290 --- 21.55 46.00 2445 | L1 FLO 19.9
0.796290 30.60 --- 56.00 2540 | L1 FLO 19.9
1.060620 --- 19.65 46.00 26.35 | L1 FLO 19.9
1.060620 29.83 --- 56.00 26.17 | L1 FLO 19.9
1.191750 --- 21.41 46.00 2459 | L1 FLO 19.9
1.191750 31.19 --- 56.00 2481 | L1 FLO 19.9
1.956750 --- 18.23 46.00 27.77 | L1 FLO 20.0
1.956750 27.28 --- 56.00 28.72 | L1 FLO 20.0
2.937480 --- 19.93 46.00 26.07 | L1 FLO 20.0
2.937480 25.06 --- 56.00 30.94 | L1 FLO 20.0
21.953760 --- 19.88 50.00 30.12 | L1 FLO 20.2
21.953760 23.97 --- 60.00 36.03 | L1 FLO 20.2

Report No.: FR4N2203H
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EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV
n
(]

4N2203
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

Report No.: FR4N2203H

CISPR-QP Limit at Main Ports

CISPR-Ave LimitatMain Ports

%o
T 2
30+ L I N
I *0
20+ b4
10+
0 : —t—+—+—+—+— —t ———t : !
150k 300 400500 800 1M 2M 3M 4M EM 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line PE Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.153105 27.91 55.83 27.92 | N FLO 20.0
0.153105 42.71 65.83 23.12 | N FLO 20.0
0.165750 24.97 55.17 30.20 | N FLO 19.9
0.165750 41.66 65.17 2351 | N FLO 19.9
0.177000 24.29 54.63 30.34 | N FLO 19.9
0.177000 41.49 64.63 23.14 | N FLO 19.9
0.197250 23.57 53.73 30.16 | N FLO 19.9
0.197250 39.68 63.73 24.05 | N FLO 19.9
0.219750 22.96 52.83 29.87 | N FLO 19.9
0.219750 37.95 62.83 24.88 | N FLO 19.9
0.249000 21.83 51.79 29.96 | N FLO 19.9
0.249000 35.35 61.79 26.44 | N FLO 19.9
0.264750 23.62 51.28 27.66 | N FLO 19.9
0.264750 35.19 61.28 26.09 | N FLO 19.9
0.390750 23.76 48.05 24.29 | N FLO 19.9
0.390750 33.20 58.05 2485 | N FLO 19.9
0.614940 22.26 46.00 23.74 | N FLO 19.9
0.614940 31.60 56.00 2440 | N FLO 19.9
0.674250 19.78 46.00 26.22 | N FLO 19.9
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0.674250 30.81 S 56.00 2519 | N FLO 19.9
0.710520 --- 17.69 46.00 28.31 | N FLO 19.9
0.710520 31.61 --- 56.00 2439 | N FLO 19.9
1.077000 --- 19.59 46.00 2641 | N FLO 20.0
1.077000 31.96 --- 56.00 24.04 | N FLO 20.0
1.194000 --- 19.97 46.00 26.03 | N FLO 20.0
1.194000 30.02 --- 56.00 25.98 | N FLO 20.0
2.525100 --- 20.39 46.00 2561 | N FLO 20.0
2.525100 26.32 --- 56.00 29.68 | N FLO 20.0
2.979240 --- 21.36 46.00 2464 | N FLO 20.0
2.979240 26.55 --- 56.00 2945 | N FLO 20.0
20.946390 --- 18.31 50.00 3169 | N FLO 20.2
20.946390 21.88 --- 60.00 38.12 | N FLO 20.2

Report No.: FR4N2203H

B5 of B5



ssamonas. FCC RADIO TEST REPORT Report No. : FR4N2203H

Appendix C.Radiated Spurious Emission Test Data

Temperature(C): 21.7~225 C
Test Engineer : Leo Li, Karl Hou and Lucifer Jiang
Relative Humidity(%): 51~57 %

C1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 1 | U-NII-5 @ 5.925-6.425 1+2 802.11a 2 5935 6Mbps - -
Mode 2 | U-NII-5 | 5.925-6.425 1+2 802.11a 1 5955 6Mbps - -
Mode 3 | U-NII-5 | 5.925-6.425 1+2 802.11ax HE20 2 5935 MCSO0 Full RU -
Mode 4 | U-NII-5 @ 5.925-6.425 1+2 802.11ax HE20 1 5955 MCSO0 Full RU -
Mode 5 @ U-NII-5 @ 5.925-6.425 1+2 802.11ax HE40 3 5965 MCSO0 Full RU -
Mode 6 = U-NII-5  5.925-6.425 1+2 802.11ax HE80 7 5985 MCSO0 Full RU -
Mode 7 | U-NII-5 | 5.925-6.425 1+2 802.11ax HE160 15 6025 MCSO0 Full RU -
Mode 8 = U-NII-5 | 5.925-6.425 1+2 802.11ax HE160 47 6185 MCSO0 Full RU -
Mode 9 | U-NII-5 @ 5.925-6.425 1+2 802.11ax HE160 79 6345 MCSO0 Full RU -
Partial RU
Mode 10 = U-NII-5 @ 5.925-6.425 1+2 802.11ax HE20 2 5935 MCSO0 -
106/53
Partial RU
Mode 11 | U-NII-5 | 5.925-6.425 1+2 802.11ax HE40 3 5965 MCSO0 -
242/61
Partial RU
Mode 12 = U-NII-5 = 5.925-6.425 1+2 802.11ax HE80 7 5985 MCSO0 -
484/65
Partial RU
Mode 13 | U-NII-5 @ 5.925-6.425 1+2 802.11ax HE160 15 6025 MCSO0 -
996/67
Mode 19 = U-NII-6 @ 6.425-6.525 1+2 802.11ax HE160 111 6505 MCSO0 Full RU -
Mode 20 = U-NII-7 = 6.525-6.875 1+2 802.11ax HE160 143 6665 MCSO0 Full RU -
Mode 21 = U-NII-7 = 6.525-6.875 1+2 802.11ax HE160 175 6825 MCSO0 Full RU -
Mode 22 = U-NII-8 @ 6.875-7.125 1+2 802.11a 229 7095 MCSO0 - -
TEL: 886-3-327-0868 Page Number : C1 of C64
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Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 23 | U-NII-8 @ 6.875-7.125 1+2 802.11a 233 7115 MCSO0 - -
Mode 24 | U-NII-8 @ 6.875-7.125 1+2 802.11ax HE20 229 7095 MCSO0 Full RU -
Mode 25 | U-NII-8 @ 6.875-7.125 1+2 802.11ax HE20 233 7115 MCSO0 Full RU -
Mode 26 & U-NII-8 @ 6.875-7.125 1+2 802.11ax HE40 227 7085 MCSO0 Full RU -
Mode 27 | U-NII-8 @ 6.875-7.125 1+2 802.11ax HE80 215 7025 MCSO0 Full RU -
Mode 28 | U-NII-8 @ 6.875-7.125 1+2 802.11ax HE160 207 6985 MCSO0 Full RU -
Partial RU
Mode 29 | U-NII-8 @ 6.875-7.125 1+2 802.11ax HE20 233 7115 MCSO0 -
106/54
Partial RU
Mode 30 | U-NII-8 @ 6.875-7.125 1+2 802.11ax HE40 227 7085 MCSO0 -
242/62
Partial RU
Mode 31 | U-NII-8 @ 6.875-7.125 1+2 802.11ax HE80 215 7025 MCSO0 -
484/66
Partial RU
Mode 32 | U-NII-8 @ 6.875-7.125 1+2 802.11ax HE160 207 6985 MCSO0 -
996/S67
Mode 37 | U-NII-5 @ 5.925-6.425 1+2 802.11a 2 5935 6Mbps - LF
TEL: 886-3-327-0868 Page Number : C2 of C64
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C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 2 5924.99 68.07 68.20 -0.13 H Avg. Pass - Band Edge
1
802.11a 2 - - - - - - - - Harmonic
802.11a 1 5924.58 45.49 68.20 -22.71 H Avg. Pass - Band Edge
2
802.11a 1 - - - - - - - - Harmonic
802.11ax HE20 2 5924.99 67.42 68.20 -0.78 H Avg. Pass Full RU | Band Edge
3
802.11ax HE20 2 - - - - - - - Full RU Harmonic
802.11ax HE20 1 5924.32 46.08 68.20 -22.12 H Avg. Pass FullRU | Band Edge
4
802.11ax HE20 1 - - - - - - - Full RU Harmonic
802.11ax HE40 3 5924.26 59.76 68.20 -8.44 H Avg. Pass FullRU | Band Edge
5
802.11ax HE40 3 - - - - - - - Full RU Harmonic
802.11ax HE80 7 5923.56 56.04 68.20 -12.16 H Avg. Pass FullRU | Band Edge
6
802.11ax HE8O 7 - - - - - - - Full RU Harmonic
802.11ax HE160 15 5893.40 51.91 68.20 -16.29 H Avg. Pass FullRU | Band Edge
7
802.11ax HE160 15 | 12050.00 42.41 54.00 -11.59 H Avg. Pass Full RU Harmonic
802.11ax HE160 47 - - - - - - - FullRU Band Edge
8
802.11ax HE160 47 | 12370.00 42.77 54.00 -11.23 \% Avg. Pass Full RU Harmonic
802.11ax HE160 79 - - - - - - - FullRU Band Edge
9
802.11ax HE160 79 | 12690.00 54.67 74.00 -19.33 H Peak | Pass Full RU Harmonic
Partial RU
802.11ax HE20 2 5924.99 67.62 68.20 -0.58 H Avg. Pass Band Edge
106/53
10
Partial RU
802.11ax HE20 2 - - - - - - - Harmonic
106/53
Partial RU
802.11ax HE40 3 5924.96 61.15 68.20 -7.05 H Avg. Pass Band Edge
242/61
11
Partial RU
802.11ax HE40 3 - - - - - - - Harmonic
242/61
Partial RU
802.11ax HE80 7 5924.68 60.38 68.20 -7.82 H Avg. Pass Band Edge
484/65
12
Partial RU
802.11ax HE80 7 - - - - - - - Harmonic
484/65
TEL: 886-3-327-0868 Page Number : C3 of C64
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Partial RU
802.11ax HE160 @15 @ 5899.00 79.53 88.20 -8.67 H Peak @ Pass Band Edge
996/67
13
Partial RU
802.11ax HE160 | 15 - - - - - - - Harmonic
996/67

802.11ax HE160 @ 111 - - - - - - - FullRU | Band Edge

19
802.11ax HE160 | 111 @ 13010.00 54.61 88.20 -33.59 \% Peak | Pass Full RU Harmonic
802.11ax HE160 | 143 - - - - - - - FullRU | Band Edge

20
802.11ax HE160 | 143 | 13330.00 41.87 54.00 -12.13 H Avg. Pass Full RU Harmonic
802.11ax HE160 | 175 - - - - - - - FullRU | Band Edge

21
802.11ax HE160 | 175 | 13650.00 55.85 88.20 -32.35 Peak | Pass Full RU Harmonic
802.11a 229  7243.95 45,39 68.20 -22.81 \% Avg. Pass - Band Edge

22
802.11a 229 - - - - - - - - Harmonic
802.11a 233 7125.01 54.75 68.20 -13.45 H Avg. Pass - Band Edge

23
802.11a 233 - - - - - - - - Harmonic
802.11ax HE20 | 229 7242.15 45,38 68.20 -22.82 H Avg. Pass FullRU | Band Edge

24
802.11ax HE20 | 229 - - - - - - - Full RU Harmonic
802.11ax HE20 | 233  7125.01 55.78 68.20 -12.42 H Avg. Pass FullRU | Band Edge

25
802.11ax HE20 | 233 - - - - - - - Full RU Harmonic
802.11ax HE40 | 227 7241.32 45.40 68.20 -22.80 H Avg. Pass FullRU | Band Edge

26
802.11ax HE40 | 227 - - - - - - - Full RU Harmonic
802.11ax HE80 | 215 7243.02 45.40 68.20 -22.80 H Avg. Pass FullRU | Band Edge

27
802.11ax HE80 | 215 - - - - - - - Full RU Harmonic

TEL: 886-3-327-0868 Page Number : C4 of C64
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE160 207 @ 7222.12 45.36 68.20 -22.84 H Avg. Pass FullRU  Band Edge
28
802.11ax HE160 | 207 | 13970.00 55.61 88.20 -32.59 \% Peak | Pass Full RU Harmonic
Partial RU
802.11ax HE20 | 233 | 7125.01 58.36 68.20 -9.84 H Avg. Pass Band Edge
106/54
29
Partial RU
802.11ax HE20 | 233 - - - - - - - Harmonic
106/54
Partial RU
802.11ax HE40 | 227 7244.04 45,38 68.20 -22.82 H Avg. Pass Band Edge
242162
30
Partial RU
802.11ax HE40 | 227 - - - - - - - Harmonic
24262
Partial RU
802.11ax HE80 @ 215 7235.10 45.36 68.20 -22.84 \% Avg. Pass Band Edge
484/66
31
Partial RU
802.11ax HE80 | 215 - - - - - - - Harmonic
484/66
Partial RU
802.11ax HE160 207 @ 7224.28 45.39 68.20 -22.81 H Avg. Pass Band Edge
996/S67
32
Partial RU
802.11ax HE160 | 207 - - - - - - - Harmonic
996/S67
37 LF 2 741.98 38.27 46.00 -7.73 \% Peak | Pass - LF
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1
Mode Band Edge
U-NII-5_5.925-6.425 802.11a_CH2_5935MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 /\A 1050
s W PEAK(UNI)_6E
700 700
RSN N PSR Y 52‘5MWWMW
30 350
175 175
Peak
5825 5847, 5869, 5891, 5913, 5035 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site © B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBi:1060.060kHz VBW:3008.006kHz SHT:Auto : RB:1009.088kHz VBIN:3000.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 592499 75.64 8B.20 -12.56 60.88 34.00 11.35 34.47 3.88 160 128 Peak 1 5935.80 110.86 ------ ------ 9.11 34.08 11,35 34.47 3.87 188 128 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 :
875 875
00 0 AVG{UNI5€
e |
30 m//__/_’J—/_\/J
175 175
Avg
5825 5847, 5869, 5891, 5913, 5935 1000 240, 480, 4720 5960, 700
Frequency {MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNIT)_6E 3n DRW1S-E_LE2CBSALSEN 240620 HORIZONTAL Condition: AVG(UNLI) GE 3m DRHIS-E_LE2COSALBEN 248620 HORIZONTAL
: RBW:1060.608kHz VBW:0.010kHz SWT:Auto + RBW:1000.080kHz VBW:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/n OB BV dB/w dB  dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 592499 68.67 68.20 -6.13 53.31 34.88 11.35 34.47 3.88 160 128 Average 1 593500 182,76 ----n-n ----mv 95.01 34.80 11.35 34.47 3.87 100 128 AVERAGE
TEL: 886-3-327-0868 Page Number : C6 of C64

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N2203H

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
m PEAK(UNI)_6E
N gy R e N
700 700
52! Lot 52 o T
T e e v i N
e
30 e
1 11
Peak
5825 5847, 5869, 5801, 5913, 5035 1000 240, 3480 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1060.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1592499 7378 B88.20 -14.42 59.02 34.08 11.35 34.47 3.8 160 87 Peak 1 5935.00 168.86 ------ ------ 93.31 3488 1135 34.47 3.87 160 87 PEAK
1 Level (dBuV/m) 1 Level (dBuV/m)
1225 1225
75 875l
1t 00 AV 66
y 1 M
e PR
350 30 s e
J—
1 11
Avg
5825 5847, 5869, 5801, 5913, 5935 1000 240, 3480. 4720, 5960, 200
Frequency (WHz) Frequency (WHz)
Site & B3CH23-HY Site & B3CHZ-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALGEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 VERTICAL
+ RBH: 1060.060KHz VEW:0.010kHz ST:Auto + RBW: 1060, 060KHz VBW:0.B10kHz ST:Auto
Li’fit ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
tHz dBuV/m dBuV/n OB dBuV dB/w 0B dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 592499 65.48 ©8.20 -2.80 50.64 34.80 11.35 34.47 3.88 180 87 Average 1 593500 99,72 ----em —memn 94,96 34.00 11.35 34.47 3.87 180 87 AVERAGE
TEL: 886-3-327-0868 Page Number : C7 of C64

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203H

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
15 A 15
Y
PEAK(UNI)_6E
N ST N
700 /J 700
) ! . b ml kwwww
L - S N SO 82 - -
v it A
50 el
1 11
Peak
5825 5851, 5477, 5903, 5929, 5055 1000 240 3480 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1060.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 592419 53.98 88.20 -34.22 39.22 3480 11.35 34.47 3.88 186 105 Peak 1 5955.00 112,87 ------ ------ 98.09 34.08 1138 34.47 3.87 186 165 PEAK
1 Level (dBuV/m) 1 Level (dBuV/m)
1225 1225

L I —
30 %0 e
o™
1 11
Avg
5825 5851, 5477, 5903, 5929, 5955 1000 240, 3480, 4720, 5960 200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE(UNII)_6E 3m DRH1S-E_LE2CASALGEN 240620 HORIZONTAL Condition: AVG(UNIT)_6E 3m DRH18-E_LEDCGSALBEN 248620 HORIZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto + RB:1060.080kHz VB:2.010kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB BV dB/w  dB B B on deg Mz dBuV/mdBuV/m  dB BV dB/m B B B on  deg
1 5924.58 45.49 68.20 -22.71 30.73 34.08 11.35 34.47 3.88 106 165 Average 1 5955.00 105.00 ------ ------ 99.22 3400 11,33 34.47 3.7 186 105 AVERAGE
TEL: 886-3-327-0868 Page Number : C8 of C64

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203H

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105, M 105,
[\/ W
PEAK(UNI)_6E
N gy R e N
700 f 700
1 P
525 T e 1 0% h M 52 i, L
Gl G o i —_— e il
0 4 Lt ™
1 11
Peak
5825 5851, 5477, 5903, 5929, 5055 1000 240, 3480 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1060.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 589891 53.49 B88.20 -34.71 38.74 34.08 11.32 3446 3.89 1o 83 Peak 1 5955.00 110.88 ------ ------ 95.22 3408 1138 34.47 3.87 160 83 PEAK
1 Level (dBuV/m) 1 Level (dBuV/m)
1225 1225
75 {\[\r 875l
1t ) 00 AV 6
5 A i — T
I—— e
310 150 N
LT
1 11
Avg
5825 5851, 5477, 5903, 5929, 5955 1000 240, 3480, 4720, 5960 200
Frequency (WHz) Frequency (WHz)
Site & B3CH23-HY Site & B3CHZ-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALGEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 VERTICAL
+ RBH: 1060.060KHz VEW:0.010kHz ST:Auto + RBW: 1060, 060KHz VBW:0.B10kHz ST:Auto
Li’fit ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
tHz dBuV/m dBuV/n OB BV dB/w 0B dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1592497 44.24 68.20 -23.96 29.48 34.80 11.35 34.47 3.88 180 83 Average 1 5955.00 182,77 ---mvn —--mmv §7.99 34.00 11.38 34.47 3.87 180 83 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C9 of C64




ssamonas. FCC RADIO TEST REPORT

Report No. : FR4N2203H

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH2_Full RU_5935MHz
ANT
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 :
875 r\/"\ a7 PEAK(UNI)_6E
00 00
525 SZ‘SW st abapsnit
350 30
175 175
Peak
5825 5847, 5869, 5891, 5913, 1000 240 3480, 4720 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site © B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBi:1060.060kHz VBW:3008.006kHz SHT:Auto : RB:1009.088kHz VBIN:3000.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 592499 77.05 88.20 -11.15 62.29 34.00 11.35 34.47 3.88 189 117 Peak 1 5935.80 182,98 ------ ------ 88.22 34.08 11.36 34.47 3.87 188 117 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
o5 /\/ o5
00 0 AVG{UNI5¢
|
350 35‘0'/;_/_,__/“—/”"\/—
175 175
Avg
5825 5847, 5869, 5891, 5913, 1000 240, 3480, 4720 5960, 1200
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
: RBi:1060.000kHZ VBW:0.010kHz SWT:Auto + RBi:1009.008kHz VBI:0.010kHz SWT:Auto
Lnit  Read Aot Coble Preamp  Awc APos Thos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 592499 67.42 68.20 -8.78 52.66 34.08 11.35 34.47 3.88 160 117 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5935.80 95.33 ------ --oe-- 89.57 34.80 11.36 34.47 3.87 16@  LI7 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C10 of C64




ssamonas. FCC RADIO TEST REPORT Report No. : FR4N2203H

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH2_Full RU_5935MHz

ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
s W PEAKIUNI)_6E
700 700
525 52.5 W Lot trlest
30 350
175 175
Peak
5825 5847, 5869, 5891, 5913, 5035 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 594,99 73.71 88.20 -14.49 53.95 34,80 11,35 34.47 3.88 107 201 Peak

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5935.80 99.34 ------ ---e-- 84.58 34.80 11.36 34.47 3.87 107 201 PEAK

m Level {dBuVim)
1225
1050
875 )
00
525
30
175
Avg
5825 5847, 5869, 5891, 5913, 5035
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 592499 64.24 68.20 -3.96 49.48 3480 11.35 34.47 3.88 167 201 Average

Level (dBuVim)

14)

1225
1050
875

00 AVG{UNI)_GE

|
35‘0’/’/_,‘_/“—’_/’\/—

175

1000 240, 3480, 470, 5960, 700
Frequency (MHz)

Site : B3CH23-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CBSALBEN 248620 VERTICAL
+ RBH:1000.000kHz VBI:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5935.80 91.37 ------ ---e-- 76.61 34.80 11.36 34.47 3.87 167 201 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C11 of C64




ssamonas. FCC RADIO TEST REPORT Report No. : FR4N2203H

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz

ANT 1+2
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 !
1050 105.0
s Wi PEAK(UNI)_6E
0.0 700,

N 0 SZSWW
30 350

175 175
Peak
5825 5851, 17, 5903, 5929, 5055 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 592458 55.27 88.20 -32.93 40.51 34.80 11.35 34.47 3.88 180 114 Peak 1 5955.80 113.32 ------ ------ 98.54 34.80 11.38 34.47 3.87 le@  Ll4 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
)
1050 1050
875 875
00 0 AVG(UNI5¢
1
3.0 m/—/_,_/\—’-"/_\/u
175 175
Avg
5825 5851, 5477, 5903, 5929, 5955 1000 240 3480, 470, 5960. 1200
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto

Site : B3CH23-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(BSALBEN 248620 HORIZONTAL
+ RBH:1000.000kHz VBI:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m 0B dBuV dB/m  dB  dB A8 o deg _—

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 592432 46.08 68.20 -22.12 31.32 3488 11.35 34.47 3.88 160 114 Average 1 595500 105,36 -----m ----m- 99,58 34.00 11.38 34.47 3.87 180 114 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C12 of C64




ssamonas. FCC RADIO TEST REPORT Report No. : FR4N2203H

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz

ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
)
1050 1050
s W PEAK(UNI)_6E
700 700
! WMMW
. SZ‘SMM
iy 4t Pl ol W
30 350
175 175
Peak
5825 5851, 5477, 5903, 5929, 5055 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 592432 54.84 B8.20 -34.16 39.28 34.08 11.35 34.47 3.88 160 82 Peak 1 5955.80 110.39 ------ ------ 95.62 34.80 11.37 34.47 3.87 lee 82 PEAK

1 Level (dBuVim) 1 Level (dBuV/m)
125 125
105 1054 1
175 LIk
700 700 AVG(UNI)_GE

l\..,_/—“’—'—-'-'_'_
3.0 30

175 175

Avg

5826 5851, 5929, 5955 1000 240 3480 4720, 5960. 1200

5877, 5903, )
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto

Site : B3CH23-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CBSALBEN 248620 VERTICAL
+ RBH:1000.000kHz VBI:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m 0B dBuV dB/m  dB  dB A8 o deg _—

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1592497 44,35 68.20 -23.85 29.59 3488 11.35 34.47 3.88 160 B2 Average 1 5955.00 182,29 -----m —--emn §7.52 34.80 11.38 34.47 3.85 100 82 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C13 of C64




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N2203H
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
s W PEAK(UNI)_6E
700 700
525 525
30 350
175 175
Peak
5825 5853, 5881, 5909, 5937, 5965 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5923.28 70.95 88.20 -17.25 56.19 34,80 11,35 34.47 3.88 180 115 Peak 1 5965.80 111.79 ------ ------ 97.61 34.80 11.39 34.47 3.86 le@ LIS PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 ;
875 875
0 0 AVG(UNI5¢
1 I M
525 525 kﬁ/
30 350
175 175
Avg
5825 5853, 5881, 5909, 5937, 5965 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNIT)_6E 3n DRW1S-E_LE2CBSALSEN 240620 HORIZONTAL Condition: AVG(UNLI) GE 3m DRHIS-E_LE2COSALBEN 248620 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
tHz dBuV/m dBuV/n OB BV dB/w 0B dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 592426 59.76 68.20 -B.44 45.08 34.00 11.35 34.47 3.88 160 115 Average 1 5965.00 183,28 -----m ----m- 85.50 34.00 11.39 34.47 3.85 100 115 AVERAGE
TEL: 886-3-327-0868 Page Number : C14 of C64

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N2203H
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
s W PEAK(UNI)_6E
700 1 700
525 525 W
30 350
175 175
Peak
5825 5853, 5881, 5909, 5937, 5965 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5924.40 64,12 83.20 -24.03 49.36 34.80 11,35 34.47 3.88 180 141 Peak 1 5965.00 167.73 ------ ------ 92.95 34.80 11.39 34.47 3.86 le@ 141 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 1
875 875
00 0 AVG{UNI5¢
30 350
175 175
Avg
5825 5853, 5881, 5909, 5937, 5965 1000 240, 480, 4720, 5960, 1200
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRHIS-E_LE2CASALBEN 248620 VERTICAL
: RBW:1060.608kHz VBW:0.010kHz SWT:Auto + RBW:1000.080kHz VBW:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
tHz dBuV/m dBuV/n OB BV dB/w dB  dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 592426 52.36 68.20 -15.84 37.68 34.08 11.35 34.47 3.88 160 141 Average 1 5965.00 98,63 -----m ----m- 83.85 34.00 11.38 34.47 3.87 180 141 AVERAGE
TEL: 886-3-327-0868 Page Number : C15 of C64

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N2203H
6
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
s W PEAK(UNI)_6E
700 1 700
525 525 Sk
30 350
175 175
Peak
5825 5857, 5889, 5921, 5953, 5085 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5923.24 66.91 88.20 -21.29 52,15 34,80 11,35 34.47 3.88 180 114 Peak 1 5955.00 168.68 ------ ------ 93.85 34.80 11.41 34.47 3.86 le@ 14 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 1
875 875
700 700 AVG(UNI)_GE
| I M
525 525
30 350
175 175
Avg
5825 5857, 5889, 5921, 5953, 5985 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNIT)_6E 3n DRW1S-E_LE2CBSALSEN 240620 HORIZONTAL Condition: AVG(UNLI) GE 3m DRHIS-E_LE2COSALBEN 248620 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBi:1009.008kHz VBI:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/n OB dBuV dB/w 0B dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 5923.56 56.84 68.20 -12.16 41.28 3480 11.35 34.47 3.88 160 114 Average 1 598500 99,64 -----x ---em- 94,84 34.00 11.41 34.47 3.85 100 114 AVERAGE
TEL: 886-3-327-0868 Page Number : C16 of C64

FAX: 886-3-327-0855




FCC RADIO TEST RE

apouron Las. PORT Report No. : FR4N2203H
6
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
s W PEAK(UNI)_6E
700 1 700
515 525 sttty
30 350
175 175
Peak
5825 5857, 5889, 5921, 5953, 5085 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5918.66 62.77 B88.20 -25.43 46.02 34.00 11.34 34.47 388 189 78 Peak 1 5985.00 106.49 ------ ------ 91.69 34.80 11.42 34.47 385 169 78 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 i
875 875
00 0 AVG{UNI5¢
1 I M
525 525 \M
30 350
175 175
Avg
5825 5857, 5889, 5921, 5953, 5985 1000 240, 480, 4720, 5960, 1200
Frequency {MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG BE(UNIT)_6E 3n DRH1S-E_LE2CBSALSEN 240620 VERTICAL Condition: AVG(UNLI) 6E 3m DRH1S-E_LE2CSALSEN 240620 VERTICAL
: RBW:1060.608kHz VBW:0.010kHz SWT:Auto + RBW:1000.080kHz VBW:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
tHz dBuV/m dBuV/n OB BV dB/w 0B dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 5917.64 53.19 68.20 -15.81 38.44 34.80 11.34 34.47 388 189 78 Average 1 598500 96,98 ----v-- ----m- .20 34.80 11.39 34.47 3.36 189 78 AVERAGE
TEL: 886-3-327-0868 Page Number : C17 of C64

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4N2203H

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz

ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050 r
700 i 700
525 525
30 350
175 175
Peak
5825 5865, 5905, 5945, 5985, 6025 1000 240, 3480, 4T, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuV/m  dB dBWV dB/m 0B B dB o dg
1 5904.08 61.66 83.20 -26.54 46.91 34,80 11,33 34.46 3.8 101 108 Peak 1 6625.00 165.87 ------ ------ 99.23 34.83 1.4 3445 3.85 1l 188 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 ]
875 875
700 700 AVG(UNI)_GE
30 350
175 175
Avg
5825 5865, 905, 5945, 5985, 6025 1000 240 3480, 4T, 5960. 1200
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto

Site : B3CH23-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(BSALBEN 248620 HORIZONTAL
+ RBH:1000.000kHz VBI:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m 0B dBuV dB/m  dB  dB A8 o deg _—

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5893.46 51.91 68.20 -16.29 37.16 34.88 11.32 34.46 3.89 161 188 Average 1 602500 95,95 ---mnm —m-emn 81,11 34.03 11.44 34.48 3.85 101 108 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C18 of C64




ssamonas. FCC RADIO TEST REPORT Report No. : FR4N2203H

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz

ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
PEAK(UNI)_6E
WU
00 00
1
525 525
350 30
175 175
Peak
5825 5865, 5905, 5945, 5985 6025 1000 240 3480, 4720 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site © B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBi:1060.060kHz VBW:3008.006kHz SHT:Auto : RB:1009.088kHz VBIN:3000.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5899.60 59.38 88.20 -28.82 44.63 34.08 11.32 34.46 3.89 180 85 Peak 1 6825.80 181,03 ------ ------ 86.24 34.08 11.41 34.47 3.85 1e@ 85 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
875 875
0 0 AVG{UNI6¢
350 30
175 175
Avg
5825 5865. 905, 5945, 5985 6025 1000 240, 3480, 4720 5960, 1200
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRHIS-E_LE2CASALBEN 248620 VERTICAL
: RBi:1060.000kHZ VBW:0.010kHz SWT:Auto + RBi:1009.008kHz VBI:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m 0B dBuV dB/m  dB  dB A8 o deg _—

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5867.06 49.34 68.20 -18.86 34.60 34.00 11.31 34.46 3.89 180 B85 Average [T R S — 77.24 34,00 11.42 34.47 3.85 100 85 AVERAGE

TEL: 886-3-327-0868 Page Number : C19 of C64
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203H

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
1050 1050
815 875
ol I e il [ s
0.0, 700
IO T el LI T T e
5 ; = 5 =
e
I S ..MWM
350! iy L 35,01 A "
Peak 15 15
AVg 7200 13760. 20320, 33440. 40000 7200 13760. 20320. 26880, 33440. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 6F In SHF 1225 248124 HORTZONTAL Condition: PEAK(UNII) 6F in SHF 1225 24A124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dBu/ dB/m B B B m deg Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg
1 106e6.80 49.24 88.20 -33.96 33.55 37.58 14.61 38.64 2.2 - -- Peak 1 1o6ea.ee 47.82 88.20 -48.38 32.13 37.58 14.61 38.64 2.22 - -- Peak
2 12058.00 52.35 74.80 -21.65 35.27 38.82 16.16 49.72 2.82 - -- PEAK 2 12050.00 52.78 74.0@ -21.22 36.61 38.68 15.97 49.59 2.79 - -- PEAK
3 12650.00 42.41 54.80 -11.59 25.43 38.80 16.88 48.71 2.81 - -- Average 3 12050.60 42.18 54.00 -11.82 25.20 38.80 16.88 48.71 2.81 - -- Average
4 18075.0@ 37.35 74.00 -36.65 42.45 3B.06 19.85 53.47 -9.54 - -- PEAK 4 18075.00 37.89 74.08 -36.91 42.19 3B.06 19.85 53.47 -9.54 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C20 of C64

FAX: 886-3-

327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203H

Pol. Horizontal Vertical
! HLe\'el{ilml\!!ln) ! HLt}\rel{ilﬂll\llm)
1225 1225
LIk 85
Tl 0
10,66 T T
o VNI 6 " AVGIUNI) 6E
~18G
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency {MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG(UNIT) 6E 3n ORHIS-E LEACASALGEN 240620 HORTZONTAL Condition: AVG(UNIT) 6E 3m DRHIG-E LEACASALSEN 248620 VERTICAL
! 45Le\'el{dﬂu\luln) ! 45Level{dﬂn\mn)
1225 1225
b5 15
100 700
38.6G o AVG{INI_6E s AVGIUND_6E
~40G
350 350
Av
g 175 175
38600 36880, 30160, 30440, . 40000 38600 36880, 30160, 30440, . 40000
Frequency (MHz) Frequency (MHz)
Site @ G3CHI3-HY Site : G3CHI-HY
Condition: AVG(UNIL) 6E Im SHF 1225 248124 HORTZONTAL Condition: AVG(UNIL) 6E Im SHF 1205 248124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C21 of C64

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203H

Pol. Horizontal Vertical
JLeredBuvin) qLereidBuvim)
1225 1225
815 875
ol I e il [ s
0.0, 700
L ALLLLL T [ s WL ALILLL ] [ e
S5 s W 525 ‘ >
hpp s
30 \4 e el 350 : sl
Peak 15 15
AVg 7200 13760. 20320, 33440. 40000 7200 13760. 20320. 26880, 33440. 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 6F In SHF 1225 248124 HORTZONTAL Condition: PEAK(UNII) 6F in SHF 1225 24A124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m B dBu/ dB/m B B B m deg

1 1eoee.ee 48.220 88.20 -39.98 32.53 37.50 14.61 38.64 2.22 - -- Peak
2 12378.08 53.65 74.00 -20.35 36.41 38.9 16.23 40.72 2.83 - -- PEAK
3 12378.08 42.56 54.60 -11.44 25.13 39.80 16.32 48.74 2.85 - -- Average
4 18555.08 37.41 74.80 -36.59 42.23 38.30 20,10 53.68 -9.54 - -- PEAK

Mz dBuV/m dBuV/m  dB dBu/ dB/m B B B m deg

1 1eoga.ee 48.54 88.20 -39.66 32.85 37.50 14.61 38.64 2.22 - - Peak
2 12370.08 53.23 74.08 -20.77 35.44 39.29 16.38 40.74 2.86 - -- PEAK
3 12370.08 42,77 54.08 -11.23 25.34 39.80 16.32 40.74 2.85 - -- Average
4 18555.08 37.17 74.08 -36.83 41.97 38.40 20.82 53.68 -9.54 - -- PEAK

TEL: 886-3-327-0868

FAX: 886-3-

327-0855

Page Number 1 C22 of C64



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203H

Pol. Horizontal Vertical
! 45Le\'el{ilﬂu\!!ln) ! 45Lmrel«lﬂn\”m)
1225 1225
LIk 85
Tl 0
10,66 T T
o VNI 6 " AVGIUNI) 6E
~18G
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG(UNIT) 6E 3n ORHIS-E LEACASALGEN 240620 HORTZONTAL Condition: AVG(UNIT) 6E 3m DRHIG-E LEACASALSEN 248620 VERTICAL
! 45Le\'el{ilﬂu\!!ln) ! 45Lmrel«lﬂn\”m)
1225 1225
LIk 85
Tl 0
38.6G
o AVG{UNI)_GE " AVGIUNI)_6E
~40G .
350 350
Avg
115 175
38600 38600, 3060, 40, RLIFN 40000 38600 38600, 3060, 00, . 40000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site  GACHI3-HY
Condition: AVG(UNIT) 6E In SHF 1205 246124 HORTZONTAL Condition: AVG(UNIL) 6E In SHF 1205 248124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C23 of C64

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203H

Pol. Horizontal Vertica
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

=

g 1 o [ el MM T

—
=

AT ALL (U I U1 IMAN M A [ g
SL5) i ij 525 o A M,.'-.
2 MW LZ N MM
3540 350! " I naad
Peak
115 115
Avg
200 13760, 2030, 26880. 33440, 40000 700 13760, 20300, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site @ B3CH23-HY Site @ B3CH23-HY
Condition: PEAK(UNII) 6F In SHF 1225 249124 HRTZONTAL Condition: PEAK(UNIE) 6 1n SHF 1225 249124 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBw dB/m  dB  dB  dB om deg Mz dBuv/m dBuV/m  dB B dB/m  dB  dB  dB om  deg
1 12698.00 54.67 74.60 -19.33 36.38 39.78 16.55 48.85 2.89 -~ - PEAC 1 12690.00 5430 88.20 -33.90 35.57 46.19 16.69 48.97 291 - - PEAK
7 19635.00 36.62 74.60 -37.38 41.26 38.29 20.23 53.61 -9.54 - -- PEAK 1 1963500 36.96 74.60 -37.84 4163 38.14 20.390 53.57 -9.54 - - PEAK
TEL: 886-3-327-0868 Page Number 1 C24 of C64

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203H

Pol. Horizontal Vertical
! 45Le\'el{ilﬂu\!!ln) ! 45Lmrel«lﬂn\”m)
1225 1225
LIk 85
Tl 0
10,66 T T
o VNI 6 " AVGIUNI) 6E
~18G
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG(UNIT) 6E 3n ORHIS-E LEACASALGEN 240620 HORTZONTAL Condition: AVG(UNIT) 6E 3m DRHIG-E LEACASALSEN 248620 VERTICAL
! 45Le\'el{ilﬂu\!!ln) ! 45Lmrel«lﬂn\”m)
1225 1225
LIk 85
Tl 0
38.6G
o AVG{UNI)_GE " AVGIUNI)_6E
~40G i,
350 350
Avg
115 175
38600 38600, 3060, 40, RLIFN 40000 38600 38600, 3060, 00, . 40000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site  GACHI3-HY
Condition: AVG(UNIT) 6E In SHF 1205 246124 HORTZONTAL Condition: AVG(UNIL) 6E In SHF 1205 248124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C25 of C64

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203H

10
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH2_Partial RU 106/53_5935MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
150 150 1
700 700
525 . SZ‘SWW
30 350
175 175
Peak
5825 5847, 5869, 5891, 5913, 5035 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5924.99 80.18 83.20 -B.10 65.34 3480 11.35 34.47 3.88 101 120 Peak 1 5935.00 163.44 ------ ------ 88.69 34.80 11.35 34.47 3.87 lel 128 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 b
o5 \/\ w5
700 700 AVG(UNI)_GE
30 35‘0’/_’/_//__/‘\——/”_\/_
175 175
Avg
5825 5847, 5869, 5891, 5913, 5935 1000 240, 3480, 470, 5960, 1200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
li’?it ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  Tos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 592499 67.62 68.20 -8.58 52.86 34.08 11.35 34.47 3.88 161 120 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5935.00 95.94 ------ ---e-- 81.19 34.80 11.35 34.47 3.87 161 128 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR4N2203H

10
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH2_Partial RU 106/53_5935MHz
ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 1
s W PEAKIUNI)_6E
700 700
525 525 M il
30 350
175 175
Peak
5825 5847, 5869, 5891, 5913, 5035 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
FHz dBuV/m dBuV/m dw B/ dB A8 B o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 592499 77.32 88.20 -108.88 62.56 34.08 11.35 34.47 3.88 160 90 Peak 1 5935.00 162,13 ------ ------ 87.38 34.80 11.35 34.47 3.87 lee 92 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
015 m/\ 15
700 700 AVG(UNI)_GE
I
30 35\0//_,‘_/\—/’\‘/—
175 175
Avg
5825 5847, 5869, 5891, 5913, 5935 1000 240, 3480, 4T, 5960, 1200
Frequency {MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto

Freq Level

Linit

Read  Ant Cable Preamp  Aux APos  TPos
Line Margin Level Factor Loss Factor Factor Remark

Site : B3CH23-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CBSALBEN 248620 VERTICAL
+ RBH:1000.000kHz VBI:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Pz dBuV/m dBuv/m
592499 66.37 68.20

dew dB/m  dB  d8 B o deg
-1.83 5161 3488 11,35 34.47 388 160 90 Average 1

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
5935.00 94,95 ------ ---oe- 89.20 34.80 11.35 34.47 3.87 lee 92 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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11

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_Partial RU 242/61_5965MHz

ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225 1
1050 1050
s W PEAKIUNI)_6E
; T e JE T
700 700
525 525
30 350
175 175
Peak
5825 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4T, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5924.26 71.96 88.20 -16.24 57.20 34.80 11,35 34.47 3.88 180 121 Peak 1 5965.80 113.14 ------ ------ 98.36 34.80 11.38 34.47 3.87 le@ 121 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1
1050 1050
875 875
700 700 AVG(UNI)_GE
30 350
175 175
Avg
5825 5853, 5881, 5909, 5937, 5965 1000 240 3480, 4T, 5960. 1200
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto

Site : B3CH23-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(BSALBEN 248620 HORIZONTAL
+ RBH:1000.000kHz VBI:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m 0B dBuV dB/m  dB  dB A8 o deg _—

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 592496 61.15 68.20 -7.85 46.39 3480 11.35 34.47 3.88 160 121 Average 1 596500 105,41 -----m ---emn 99.63 34.00 11.38 34.47 3.87 100 121 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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11

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_Partial RU 242/61_5965MHz

ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
s W PEAK(UNI)_6E
00 00
525 525
350 30
175 175
Peak
5825 5853, 5881, 5909, 5937, 5065 1000 240 3480, 4720 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site © B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBi:1060.060kHz VBW:3008.006kHz SHT:Auto : RB:1009.088kHz VBIN:3000.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5916.78 71.35 88.20 -16.85 56.60 34.08 11.34 34,47 3.88 180 9 Peak 1 5965.80 112,21 ------ ------ 97.44 3408 11.37 4.47 387 1e@ 98 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
150 150 !
875 875
700 700 AVG{UNI_GE
| I M
350 30
175 175
Avg
5825 5853, 5881, 5909, 5937, 5965 1000 240, 3480, 4720 5960. 1200
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto

Site : B3CH23-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2CBSALBEN 248620 VERTICAL
+ RBH:1000.000kHz VBI:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m 0B dBuV dB/m  dB  dB A8 o deg _—

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 592496 59.37 68.20 -8.83 44.61 34.80 11.35 34.47 3.88 160 90 Average 1 5965.00 183,36 -----m ----m- 88.50 34.80 11.37 34.47 3.87 180 90 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Partial RU 484/65_5985MHz
ANT
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
s W PEAK(UNI)_6E
700 700
s M y
30 350
175 175
Peak
5825 5857, 5889, 5921, 5953, 5085 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site © B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBi:1060.060kHz VBW:3008.006kHz SHT:Auto : RB:1009.088kHz VBIN:3000.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5924.84 72.87 88.20 -15.33 53.11 34.00 11.35 34.47 3.88 169 119 Peak 1 5985.80 111,05 ------ ------ 96.27 34.08 11.39 34.47 3.86 188 119 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1054 !
875 875
0 0 AVG{UNI5¢
mM 52‘5JU_”_|_|.H|_U_H_|_H_H_‘
30 350
175 175
Avg
5825 5857, 5889, 5921, 5953, 5985 1000 240, 3480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNIT)_6E 3n DRW1S-E_LE2CBSALSEN 240620 HORIZONTAL Condition: AVG(UNLI) GE 3m DRHIS-E_LE2COSALBEN 248620 HORIZONTAL
: RBi:1060.000kHZ VBW:0.010kHz SWT:Auto + RBi:1009.008kHz VBI:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 5924.68 60.38 68.20 -7.82 45.62 34.88 11.35 34.47 3.88 160 119 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5985.00 162,35 ------ ------ 87.57 34.80 11.38 34.47 3.87 16@ 119 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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12

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE80_CH7_Partial RU 484/65_5985MHz

ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
PEAK(UNI)_6E
8 1
g ! 4
525 525
30 350
175 175
Peak
5825 5857, 5889, 5921, 5953, 5085 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5917.32 69.25 B88.20 -18.95 54.508 34.08 11.34 34.47 3.88 160 90 Peak 1 5965.00 169.39 ------ ------ 94.60 34.80 11.40 34.47 3.86 lee 92 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 1
875 875
700 700 AVG(UNI)_GE
: U m eI T
52‘SWN\/\\/\/\/W 525
30 350
175 175
Avg
5825 5857, 5889, 5921, 5953, 5985 1000 240 3480, 4T, 5960. 1200
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRHIS-E_LE2CASALBEN 248620 VERTICAL
: RBW:1060.608kHz VBW:0.010kHz SWT:Auto + RBW:1000.080kHz VBW:0.010kHz SWT:Auto
Lnit  Read Aot Coble Preamp  Awc APos Thos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/n OB dBuV dB/w dB  dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 5925.86 56.37 68.20 -11.83 41.61 34.80 11.35 34.47 3.88 160 90 Average 1 598500 99,96 ----v-x ----m- 85,19 34.80 11.37 34.47 3.87 180 98 AVERAGE
TEL: 886-3-327-0868 Page Number : C31 of C64
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13

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE160_CH15_Partial RU 996/67_6025MHz

ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1
1050 1050
'1 PEAK(UNI)_6E
‘ 18 0
700 700
525 525
30 350
175 175
Peak
5825 5865, 05, 5945, 5985, 6025 1000 240, 3480, 4T, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5899.08 79.53 88.20 -B.67 64.78 3480 11.32 34.46 3.39 180 110 Peak 1 6625.00 167.89 ------ ------ 92.31 3480 11.39 34.47 3.86 le@  L1e PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 1
875 875
700 700 AVG(UNI)_GE
“ U my e I T
525 525
30 350
175 175
Avg
5825 5865, 905, 5945, 5985, 6025 1000 240 3480, 4T, 5960. 1200
Frequency (MHz) Frequency (MHz)

Site + B3CH23-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto

Site : B3CH23-HY
Condition: AVG(UNIT)_6E 3m DRH13-E_LE2(BSALBEN 248620 HORIZONTAL
+ RBH:1000.000kHz VBI:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m 0B dBuV dB/m  dB  dB A8 o deg _—

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5903.26 58.09 68.20 -18.11 43.34 3480 11.33 34.46 3.88 160 110 Average O ) R — 84.26 34.00 11.38 34.47 3.87 100 110 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C32 of C64
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apouron Las. PORT Report No. : FR4N2203H
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Partial RU 996/67_6025MHz
ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
150 150 n*
s W PEAK(UNI)_6E
1 IR
700 700
525 525
30 350
175 175
Peak
5825 5865, 5905, 5945, 5985, 6025 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 5866.06 73.15 B88.20 -15.85 58.42 34.08 11.29 34.46 3.98 160 86 Peak 1 6625.00 163.29 ------ ------ 88.49 34.80 11.42 34.47 385 6@ 86 PEAK
m Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050 ]
875 875
0 0 W AVG{UNI5¢
: I M e
525 525
30 350
175 175
Avg
5825 5865, 905, 5945, 5985, 6025 1000 240, 480. 4720, 5960, 1200
Frequency (MHz) Frequency (MHz)
Site © @3CH23-HY Site 1 BICHZ3-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRHIS-E_LE2CASALBEN 248620 VERTICAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
li"““ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/n OB dBuV dB/w 0B dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 5907.26 55.21 68.20 -12.99 40.46 34.00 11.33 34.46 3.88 160 86 Average 1 GB25.00 95,77 ---mnm —meme 21.00 34.00 11.37 34.47 3.87 100 86 AVERAGE
TEL: 886-3-327-0868 Page Number : C33 of C64

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203H

Pol. Horizontal Vertical
g2 eBuVin) EL TN
1225 1225
875 85
1 ] = ML T 1 e
Al LILLLL (1 IR AL I ] I
. 2 L r WW"““"'/ o NI y MW"”M
Peak )
175 175
Avg
7200 13760 030, 26880, 33440, 40000 7200 13760, 03, 26880, 33440,
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY

Condition: PEAK(UNLT)_6F In SHF 1225 249124 HORTZONTAL

Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuv/m dBuV/m B dBw dB/m  dB  dB  dB om deg

Condition: PEAK(UNLT) 6 1n SHF 1225 249124 VERTICAL

Linit Read  Ant (Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuV/m  dB B dB/m  dB A8 dB om  deg

1 13010.00 54.28 88.20 -33.92 35.5% 40.05 16.79 41.85 2.93 -- -- PEAK 1 13010.08 54.61 88.20 -33.50 36.67 39.90 16.84 41,14 2.9 -- -- PEAK
2 19515.08 38.13 74.00 -35.87 42.11 38.14 20.62 53.20 -9.54 - -- PEAK 1 19515.08 37.84 74.00 -36.96 41.64 38.20 20.58 53.24 -9.54 - -- PEAK
TEL: 886-3-327-0868 Page Number : C34 of C64

FAX: 886-3-327-0855
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Report No. : FR4N2203H

Pol. Horizontal Vertical
! 45Le\'el{ilﬂu\!!ln) ! 45Lmrel«lﬂn\”m)
1225 1225
LIk 85
Tl 0
10,66 T T
o VNI 6 " AVGIUNI) 6E
~18G
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG(UNIT) 6E 3n ORHIS-E LEACASALGEN 240620 HORTZONTAL Condition: AVG(UNIT) 6E 3m DRHIG-E LEACASALSEN 248620 VERTICAL
! 45Le\'el{ilﬂu\!!ln) ! 45Lmrel«lﬂn\”m)
1225 1225
LIk 85
Tl 0
38.6G
o AVG{UNI)_GE " AVGIUNI)_6E
~40G -
350 350
Avg
115 175
38600 38600, 3060, 40, RLIFN 40000 38600 38600, 3060, 00, . 40000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site  GACHI3-HY
Condition: AVG(UNIT) 6E In SHF 1205 246124 HORTZONTAL Condition: AVG(UNIL) 6E In SHF 1205 248124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C35 of C64

FAX: 886-3-327-0855
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Report No. : FR4N2203H

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
I I [ b 1| ) i U rhonisg
00— 00— o=
| AR [ g LRI (I I
5.5 o W 5255 “ i s
%590 ‘ 3. W s 350 ” 3 +
Peak
115 115
Avg
200 13760. 20320, 26880, 33440, 40000 700 13760, 2030, 26880. 33440, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNTT) 6E In SHF 1225 248124 HORTZONTAL Condition: PEAK(UNTT) 6E 1 SHF_1225 248124 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m dB A8 dB m deg Mz dBuV/m dBuV/m  dB dBw/ B/ dB B dB  m  deg
1 13330.08 53.99 88.20 -34.21 35.67 4@.ee 17.11 41.78 2.9 - -- PEAK 1 13330.08 53.80 §8.20 -34.40 35.47 4@.e@ 17.11 41.77 2.9 - -- PEAK
2 13330.08 41.67 54.00 -12.13 23.50 39.% 17.84 41.60 2.97 - -- Average 1 13330.08 41.68 54.00 -12.32 23.31 39.% 17.84 4l.68 2.97 - -- Average
3 19995.08 36.48 74.00 -37.52 48.24 37.98 20.91 53.11 -9.54 - -- PEAK 3 19995.08 36.19 74.0@ -37.81 39.81 37.95 21.6@ 53.83 -9.54 - -- PEAK
TEL: 886-3-327-0868 Page Number : C36 of C64

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203H

Pol. Horizontal Vertical
! HLeveI{mle) ! HLt}\rel{ilﬂll\llm)
1225 1225
LIk 85
Tl 0
10,66 T T
o VNI 6 " AVGIUNI) 6E
~18G
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG(UNIT) 6E 3n ORHIS-E LEACASALGEN 240620 HORTZONTAL Condition: AVG(UNIT) 6E 3m DRHIG-E LEACASALSEN 248620 VERTICAL
! HLeveI{mle) ! HLt}\rel{ilﬂll\llm)
1225 1225
LIk 85
Tl 0
38.6G
o AVG{UNI)_GE " AVGIUNI)_6E
~40G
350 350
Avg
115 175
38600 38600, 3060, 40, RLIFN 40000 38600 38600, 3060, 00, . 40000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site  GACHI3-HY
Condition: AVG(UNIT) 6E In SHF 1205 246124 HORTZONTAL Condition: AVG(UNIL) 6E In SHF 1205 248124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C37 of C64

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203H

Pol. Horizontal Vertica
1o Level [dBuVim) 1o Level [dBuvim)
1225 1225

=

1] g 2 “IMMIMT 0 [T el
m_-ﬂ_ 1 MJ H ‘#f:f:’”'{g m_-___ H l MJ H A uru{_fi

—

s M
2 M"‘“’”“‘WW z — it
30! ot 360 i et
Peak
115 115
Avg
200 13760. 2030, 26880. 33440, 40000 700 13760, 20300, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site @ B3CH23-HY Site @ B3CH23-HY
Condition: PEAK(UNIT)_6E 3m DRH13-E_LE2CASALSEN 240628 HORIZONTAL Condition: PEAK(UNLT) 6F 3m DRH1S-E_LE2(ASAL8EN 248628 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBw dB/m  dB  dB  dB om deg Mz dBuv/m dBuV/m  dB B dB/m  dB A8 dB om  deg
1 13650.00 55.85 88.20 -32.35 37.74 4.0 17.3% £.37 383 - --PEAC 1 13650.00 55.47 88.20 -32.73 37.% 46.10 17.3% &7 383 - - PEAC
7 20475.00 37.58 74.60 -36.42 48.50 38.19 .22 .79 -9.54 - - PEAK 1 2047500 37.45 74.60 -36.55 4@.61 37.92 1.2 5278 -9.54 - - PEAC
TEL: 886-3-327-0868 Page Number : C38 of C64

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203H

Pol. Horizontal Vertical
! 45Le\'el{ilﬂu\!!ln) ! 45Lmrel«lﬂn\”m)
1225 1225
LIk 85
Tl 0
10,66 T T
o VNI 6 " AVGIUNI) 6E
~18G
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG(UNIT) 6E 3n ORHIS-E LEACASALGEN 240620 HORTZONTAL Condition: AVG(UNIT) 6E 3m DRHIG-E LEACASALSEN 248620 VERTICAL
! 45Le\'el{ilﬂu\!!ln) ! 45Lmrel«lﬂn\”m)
1225 1225
LIk 85
Tl 0
38.6G
o AVG{UNI)_GE " AVGIUNI)_6E
~40G
350 350
Avg
115 175
38600 38600, 3060, 40, RLIFN 40000 38600 38600, 3060, 00, . 40000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site  GACHI3-HY
Condition: AVG(UNIT) 6E In SHF 1205 246124 HORTZONTAL Condition: AVG(UNIL) 6E In SHF 1205 248124 VERTICAL
TEL: 886-3-327-0868 Page Number : C39 of C64

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N2203H
22
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
s PEAK_BE(UNI)_6E 57‘5M_|_|-|'||_|m—ﬂ—m PEAKIUNI)_6¢
700 700
1
N ! SMW
30 350
175 175
Peak
7095 T, 158, 185, 245, TH5 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7239.45 56.85 88.20 -31.35 33.95 37.16 12.46 35.93 421 180 255 Peak 1 7895.80 92.38 ------ ------ 75.83 36.70 12.36 35.83 412 1@ 255 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
o7 o5 !
700 AVG_BE(UNI)_SE 100 AVG(UNI)_
525 y SZ‘SJM H'HI U \—‘ \—‘ U b
30 35‘0/_’/"/\,_’/‘\/_”\_/—
175 175
Avg
7095 T2, 158, 185, 245, TM5 1000 240 480. 4720, 5960. 1200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
: RBW:1060.608kHz VBW:0.010kHz SWT:Auto + RBW:1000.080kHz VBW:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
tHz dBuV/m dBuV/n OB BV dB/w dB  dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 724335 45.36 68.20 -22.84 27.45 37.17 12.46 35.95 4.21 180 255 Average 1 7095.00 85,62 -----m ----m- 68.27 36.70 12.35 35.83 4.12 180 255 AVERAGE
TEL: 886-3-327-0868 Page Number : C40 of C64

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR4N2203H

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
PEAK_BE(UNI)_6E PEAKIUNI_6F
N T ST N
700 V\ 700
\ w m
52, brpeibarhf LA TR T BTN 0 T Pt 71 e P e el
T
30 e aatitl
1 11
Peak
7095 T2, 155, 7185 25, TH5 1000 240, 3480 4720, 5960, 7200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1060.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 722610 55.35 88.20 -32.85 37.51 37.18 12.45 35.92 4.21 180 184 Peak 1 7895.00 9116 ------ ------ 73.8L 36.78 12.36 35.83 412 1ee 184 PEAK
1 Level (dBuV/m) 1 Level (dBuV/m)
1225 1225
75 875l 4
mﬂ.m A6 BN B 00 AVGU. G
ol | Al UM T [ T
e T
350 30 R
s
1 11
Avg
7095 T2, 155, 7185 215, TM5 1000 240, 3480, 4720, 5960 200
Frequency (WHz) Frequency (WHz)
Site & B3CH23-HY Site & B3CHZ-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALGEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBW:0.010kHz SWT:Auto
Li’fit ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
tHz dBuV/m dBuV/n OB BV dB/w 0B dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 724395 45.39 68.20 -22.81 27.47 37.18 12.46 35.93 4.21 180 184 Average 1 7095.00 83,79 -----m —--eme 66.44 36.70 12.35 35.83 4.12 180 184 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C41 of C64
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR4N2203H

23
Mode Band Edge
U-NII-8_6.875-7.125 802.11a_CH233_7115MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
s PEAK_BE(UNI)_6E W PEAK(UNI_
700 700
525 b bbb e gl i oty SZ‘SW 4 s
30 350
175 175
Peak
s . 167, 93, 219, TH5 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 715.14 64.00 83.20 -24.20 46,58 36.75 12,33 35.85 4.4 180 255 Peak 1 711500 91.66 ------ ------ .27 36,73 12.37 35.84 413 1@ 255 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
o5 o5 1
700 AVG_BE(UNI)_SE 100 AVG(UNI)_6}
30 35‘0/_’_///\/—\_/_\/—/~’_‘
175 175
Avg
s 4. 167, 93, 219, TM5 1000 240, 480, 4720, 5960, 1200
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuv dB/w dB  dB B de Mz dBuV/m dBWV/n B BV dB/m 0B dB @B deg
1 715.81 5475 68.20 -13.45 37.33 36.75 12.33 35.85 4.14 180 255 Average 1 7115.00 85,15 ---mnm —-emn 67.77 3671 12.37 35.8% 413 180 255 AVERAGE
TEL: 886-3-327-0868 Page Number : C42 of C64

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No.

: FR4N2203H

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 12251
PEAK_BE(UNI)_6E PEAK(UNI_6
N T ST N
700 \ 700
i
K TR dhA Aty S " " PPN
52 i o LA e Ao i 52! i
50 e
1 11
Peak
s 4. TH67. 9. 19, TH5 1000 240, 3480 4720, 5960, 7200
Frequency (WHz) Frequency (WHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1060.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 715.01 61.23 83.20 -26.97 43.81 36.75 12,33 35.85 4.4 180 240 Peak 1 711500 99.69 ------ ------ 73.30 36.73 1237 35.84 413 180 M PEAK
1 Level (dBuV/m) 1 Level (dBuV/m)
1225 12251
875 875 1
mﬂ.v\ A6 BN B 00 AVG(UA. B
1 I T L1
52! i ——
T 1
|
% 50 B
o=
1 11
Avg
s 4. TH67. 9. 19, TM5 1000 0. 3480, 4720, 5960 200
Frequency (WHz) Frequency (WHz)
Site & @3CH2I-HY Site & @3CHZ3HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALGEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RB:1060.080kHz VB:2.010kHz SKT:Auto
Lnit  Read Aot Coble Preamp  Awc APos Thos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/n 0B BV dB/w dB  dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 715.81 52.92 68.20 -15.28 35.58 36.75 12.33 35.85 4.14 180 240 Average 1 7115.80 B83.88 -----v ---een 66.49 36.73 12.37 35.84 4.13 188 240 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C43 of C64

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N2203H
24
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
s PEAK_BE(UNI)_6E W PEAK(UNI)_
700 700
1
525 e S T C e ) SZ‘SW
30 350
175 175
Peak
7095 T2, 158, 185, 245, TH5 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7218.60 56.03 88.20 -32.17 33.21 37.87 12.45 35.91 421 180 255 Peak 1709500 94.79 ------ ---m- 7144 36,70 12.36 35.83 412 1@ 255 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
875 875
700 AVG_BE(UNI)_SE 100 AVG(UNI)_
525 y SZ‘SJM H'HI U \—‘ \—‘ U i
30 35‘0-/_’//_/‘/—\_/’"\/—/‘/
175 175
Avg
7095 T2, 158, 185, 245, TM5 1000 240, 480, 4720, 5960. 1200
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL Condition: AVG(UNTT)_GE 3m DRHIS-E_LEICSALBEN 248626 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
Lnit  Read Aot Coble Preamp  Awc APos Thos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/n OB dBuV dB/w 0B dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 724015 45.38 68.20 -22.82 27.47 37.17 12.46 35.95 4.21 180 255 Average 1 7095.00 86,98 -----m ----m- 69.63 36.70 12.36 35.83 4.12 180 255 AVERAGE
TEL: 886-3-327-0868 Page Number : C44 of C64

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT

Report No. : FR4N2203H

Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full RU_7095MHz
ANT
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
s PEAK_BE(UNI)_6E W PEAK(UNI)_
700 700
b
525 e St A AheP it o 52‘5W
30 350
175 175
Peak
7095 T2, 158, 185, 245, TH5 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site © B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBi:1060.060kHz VBW:3008.006kHz SHT:Auto : RB:1009.088kHz VBIN:3000.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7138.05 55.83 88.20 -33.17 37.57 36.78 12,39 35.86 4.15 169 207 Peak 1 7895.80 92,72 ------ ------ 75.37 3678 12.36 35.83 412 188 207 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
o5 o5 !
700 AVG_BE(UNI)_SE 100 AVG(UNI)_
30 35‘0//*\/\_,/v’\_/—/"_
175 175
Avg
7095 T2, 158, 185, 245, TM5 1000 240, 3480, 4T, 5960, 1200
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site : B3CH23-HY
Condition: AVG BE(UNIT)_6E 3n DRH1S-E_LE2CBSALSEN 240620 VERTICAL Condition: AVG(UNLI) 6E 3m DRH1S-E_LE2CSALSEN 240620 VERTICAL
: RBW:1060.608kHz VBW:0.010kHz SWT:Auto + RBW:1000.080kHz VBW:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 724455 45.37 68.20 -20.83 27.45 37.18 12.46 35.95 4.21 160 207 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 789580 85.31 ------ ------ 67.96 36.76 12.36 35.83 412 16@ 207 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C45 of C64




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N2203H
25
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
s PEAK_BE(UNI)_6E 57‘5M_m'|ﬂm—ﬂ—m PEAK(UNI_6
700 700
525! ‘mex i bbbt 525!
30 350
175 175
Peak
s . 167, 93, 219, TH5 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7125.01 66.34 88.20 -21.36 49.42 36.75 12,33 35.85 4.4 180 253 Peak 1 711500 92,59 ------ ------ 75.20 36.73 12.37 35.84 413 1@ 253 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
115 075 1
mnv—\ AVG_BE(UNI)_SE 100 AVG(UNI)_6}
310 35‘0/__/-/—’_’“—/\/\/_\_/—/&;
175 175
Avg
s . 167, 93, 219, TM5 1000 240, 480, 4720, 5960, 1200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/n OB dBuV dB/w dB  dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 715.81 55.78 68.20 -12.42 38.36 36.75 12.33 35.85 4.14 180 253 Average 1 7115.00 85,85 -----m ---em- 68.46 36.73 12.37 35.8¢ 4.13 180 253 AVERAGE
TEL: 886-3-327-0868 Page Number : C46 of C64

FAX: 886-3-327-0855
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25

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH233_Full RU_7115MHz

ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
s PEAK_BE(UNI)_6E 57‘5M_|_|-|'||_U_H_|—H—‘_H PEAK(UNI_
700 700
525 525
30 350
175 175
Peak
s . 167, 93, 219, TH5 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 715.01 6479 88.20 -23.41 47.37 36.75 12,33 35.85 4.4 180 190 Peak 1 711500 99,65 ------ ------ 73.26 36,73 12.37 35.84 413 1@ 198 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
875 875 1
70‘0'\/-] AVG_BE(UNI)_SE 100 AVG(UNI)_6

350 35‘0’//‘/\_/_\/—/‘_)

175

175
Avg
s 4, 167. 193, 29, T45 1000 20, 3480, 4120, 5960. 1200
Frequency (MHz) Frequency (MHz)

Site : B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG(UNLT)_6E 3m DRH18-E_LEDCASALBEN 248620 VERTICAL

: RBi:1060.000kHZ VBW:0.010kHz SWT:Auto + RBi:1009.008kHz VBI:0.010kHz SWT:Auto

Linit Read  Ant (able Preamp  Auwx APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB BV dB/w  dB B B on deg Mz dBuV/mdBuV/m  dB BV dB/m B B B on  deg
1 715.01 5479 68.20 -13.41 37.37 36.75 12.33 35.85 4.4 160 199 Average 1 715.80 83.57 ----o- ---ee- 66,18 36.73 12,37 35.84 4.3 180 190 AVERAGE

TEL: 886-3-327-0868 Page Number : C47 of C64

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR4N2203H
26
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 ]
s PEAK_BE(UNI)_6E 57‘5M_m'|ﬂm—ﬂ—m PEAK(UNI)_
700 700
1 W
525 b Al SZ‘SW
30 350
175 175
Peak
7085 mi. 149, 181, 13, TH5 1000 240, 480, 4720, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 721092 55.27 88.20 -3.93 37.49 37.84 12.44 35.91 421 183 294 Peak 1 7885.00 95.18 ------ ------ 7178 36.76 12.34 35.81 4.89 183 254 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
o5 w5 y
700 AVG_BE(UNI)_SE 100 AVG(UNI)_
525 1 SZ‘SJM H'HI U \—‘ \—‘ U i
3.0 35‘0,/_‘_///“/\_/»’\/—/\_/
175 175
Avg
7085 mi. 149, 181, 13, TM5 1000 240, 480, 4720, 5960, 1200
Frequency (MHz) Frequency (MHz)
Site © @3CH23-HY Site 1 BICHZ3-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/n OB BV dB/w dB  dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 724131 45.48 68.20 -22.80 27.49 37.17 12.46 35.95 4.21 163 254 Average 1 7085.00 86,64 -----m ---mmn 69.31 36.70 12.35 35.82 4.19 183 254 AVERAGE
TEL: 886-3-327-0868 Page Number : C48 of C64

FAX: 886-3-327-0855
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26
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full RU_7085MHz
ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
s PEAK_BE(UNI)_6E 57‘5M_Lmﬂm—ﬂ—m PEAKIUNI)_GE
700 700
1
525 e L T A A A T R VL SZ‘SW H
30 350
175 175
Peak
7085 mi. 149, 181, 13, TH5 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7157.48 55.23 88.20 -3.97 37.69 36.83 12.41 35.87 4.7 181 189 Peak 1 7885.00 92.13 ------ ------ 74.80 36.70 12.35 35.82 419 1@l 189 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
Lk LIk 1
700 AVG_BE(UNI)_SE 100 AVG(UNI)_
525 | SZ‘SJM m u U \—‘ \—l U i
30 35‘0//__/\/’_\/—/\’
175 175
Avg
7085 mi. 149, 181, 13, TM5 1000 240 3480, 4T, 5960. 1200
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRHIS-E_LE2CASALBEN 248620 VERTICAL
: RBW:1060.608kHz VBW:0.010kHz SWT:Auto + RBW:1000.080kHz VBW:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
tHz dBuV/m dBuV/n OB BV dB/w 0B dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 7237.06 45.33 68.20 -22.87 27.44 37.15 12.46 35.95 4.21 161 189 Average 1 7085.00 84,75 ---mnm —meme 67.42 3670 12.35 35.82 4.19 181 189 AVERAGE
TEL: 886-3-327-0868 Page Number : C49 of C64

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR4N2203H

27
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 "
s PEAK_BE(UNI)_6E W PEAK(UNI)
700 700
1
" e " W
30 350
175 175
Peak
025 7069, 113, 15T, . TH5 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7207.82 5495 88.20 -33.25 37.18 37.83 12.44 35.91 421 180 254 Peak 1782500 96.41 ------ ------ 79.15 36.69 12.29 35.75 4.83 1@ 254 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
875 875
700 AVG_BE(UNI)_SE 100 AVG(UNILE
525 1 525
30 350
175 175
Avg
025 7069, 113, 15T, . TM5 1000 240, 3480, 4T, 5960, 1200
Frequency {MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNIT)_6E 3n DRW1S-E_LE2CBSALSEN 240620 HORIZONTAL Condition: AVG(UNLI) GE 3m DRHIS-E_LE2COSALBEN 248620 HORIZONTAL
: RBW:1060.608kHz VBW:0.010kHz SWT:Auto + RBW:1000.080kHz VBW:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
tHz dBuV/m dBuV/n OB BV dB/w 0B dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 723,07 45.48 68.20 -22.80 27.49 37.17 12.46 35.95 4.21 180 254 Average 1 7025.00 87,29 ---eem —eemn 70.02 3670 12.30 35.77 4.04 180 254 AVERAGE
TEL: 886-3-327-0868 Page Number : C50 of C64

FAX: 886-3-327-0855
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27

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE80_CH215_Full RU_7025MHz

ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
s PEAK_BE(UNI)_6E W PEAKIUNI) i€
700 700
! L
iy ———— 52‘5W
30 350
175 175
Peak
025 7069, 113, 15T, . TH5 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7218.50 55.58 88.20 -32.62 37.73 37.11 12.45 35.92 421 180 183 Peak 1 782500 93.68 ------ ------ 76.31 36.7@ 12.31 35.77 4.5 1@ 183 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
o5 o5 1
700 AVG_BE(UNI)_SE 100 AVG(UNI|E
525 525
30 350
175 175
Avg
025 7069, 113, 15T, . TM5 1000 240, 3480, 4T, 5960. 200
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRHIS-E_LE2CASALBEN 248620 VERTICAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
tHz dBuV/m dBuV/n OB BV dB/w dB  dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 7243.9 45.38 68.20 -22.82 27.46 37.18 12.46 35.95 4.21 180 183 Average 1 7025.00 85,14 ----nm —-eme 67.85 36.70 12.31 35.77 4.05 100 183 AVERAGE
TEL: 886-3-327-0868 Page Number : C51 of C64

FAX: 886-3-327-0855
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sPoRTON LAS. Report No. : FR4N2203H
28
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz
ANT 1+2
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 ]
s PEAK_BE(UNI_6E W PEAK[UNI}SE
00 00
525 525
350 30
175 175
Peak
6985 033, 1081, A, 1. 1225 1000 240 480, 4720 5960. 7200
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site © B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBi:1060.060kHz VBW:3008.006kHz SHT:Auto : RB:1009.088kHz VBIN:3000.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 713596 55.13 88.20 -33.07 37.68 36.77 12.39 35.86 4.15 189 253 Peak 1 6985.80 95.58 ------ ------ 78.33 36.67 12.28 35.73 4.83 188 253 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
875 875
700 AVG_BE(UNII._6E 100 AVG[UN\E E
525 1 SZ‘SJM H'HI U \—‘ \—‘ U i
350 30
175 175
Avg
6985 033, 1081, A, 1. a5 1000 240, 480, 4720 5960, 1200
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNIT)_6E 3n DRW1S-E_LE2CBSALSEN 240620 HORIZONTAL Condition: AVG(UNLI) GE 3m DRHIS-E_LE2COSALBEN 248620 HORIZONTAL
: RBi:1060.000kHZ VBW:0.010kHz SWT:Auto + RBi:1009.008kHz VBI:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
tHz dBuV/m dBuV/n OB BV dB/w dB  dB B deg Mz dBul/m dBuV/m  dB dBwv dB/m  dB B B n  deg
1 72017 45.36 68.20 -22.84 27.53 37.09 12.45 35.92 4.21 180 253 Average 1 6985.00 86,97 -----m —---m- 69.73 36.63 12.28 35.78 4.03 180 253 AVERAGE
TEL: 886-3-327-0868 Page Number : C52 of C64

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR4N2203H

28

Mode Band Edge

U-NII-8_6.875-7.125_802.11ax HE160_CH207_Full RU_6985MHz

ANT 1+2
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
1
s PEAK_BE(UNI)_6E W PEAK[UNI#6E
700 700
1
525 WVTPRAL IVHPPPE 525
30 350
175 175
Peak
6985 033, 081, 2, . 1225 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7195.48 5473 88.20 -33.47 37.00 36.98 12.44 35.90 421 112 183 Peak 1 6985.80 93.58 ------ ------ 76.29 36,76 12.31 35.77 4.5 112 183 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
o5 o5 !
700 AVG_BE(UNI)_SE 100 AVG(UNI)LGE
525 y SZ‘SJM H'HI U \—‘ \—‘ U
30 35‘0///__/\_/”/“4
175 175
Avg
6985 033, 081, 2, . a5 1000 240 3480, 4T, 5960. 1200
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRHIS-E_LE2CASALBEN 248620 VERTICAL
: RBW:1060.608kHz VBW:0.010kHz SWT:Auto + RBW:1000.080kHz VBW:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m 0B dBuV dB/m  dB  dB A8 o deg _—

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7202.36 45.31 68.20 -22.89 27.48 37.09 12.45 35.92 4.21 112 183 Average 1 698500 85,11 ----vv --n--m- 67.85 36.68 12.29 35.74 4.03 112 183 AVERAGE

TEL: 886-3-327-0868 Page Number : C53 of C64
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)
1225 1225
875 85
I g -l | e LT LU I
00 == 00— o=
LT[ T | g AL ] IR
WWMW M“""M“
350 2 s - gl s ZMW st
Peak
115 115
Avg
200 13760, 2030, 26880. 33440, 40000 700 13760, 2030, 26880, 33440, 40000
Frequency (MHz) Frequency (MHz)
Site @ B3CH23-HY Site @ B3CH23-HY
Condition: PEAK(UNII) 6E In SHF 1225 248124 HORTZONTAL Condition: PEAK(UNII) 6E In SHF 1225 248124 VERTICAL
Linit Read  Ant (able Preamp  Aux APos  TPos Linit Read  Ant (Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/m B dBw dB/m  dB  dB  dB om deg Mz dBuv/m dBuV/m  dB B dB/m  dB A8 dB om  deg
1 13978.00 55.02 88.20 -33.18 36.54 40.78 17.55 42.89 3.4 - - PEAK 1 1397000 55.61 88.20 -32.59 37.31 46.38 17.43 4.5 3.5 - -~ PEAK
7 20955.09 37.22 74.60 -36.78 39.86 38.20 21.41 5271 -9.54 - -- PEAC 1 2095509 37.51 74.60 -36.49 40.23 38.20 11.36 5274 -9.54 - - PEAC
TEL: 886-3-327-0868 Page Number : C54 of C64

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR4N2203H

Pol. Horizontal Vertical
! 45Le\'el{ilﬂu\!!ln) ! 45Lmrel«lﬂn\”m)
1225 1225
LIk 85
Tl 0
10,66 T T
o VNI 6 " AVGIUNI) 6E
~18G
350 350
Avg
115 175
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHI3-HY Site + GACHI-HY
Condition: AVG(UNIT) 6E 3n ORHIS-E LEACASALGEN 240620 HORTZONTAL Condition: AVG(UNIT) 6E 3m DRHIG-E LEACASALSEN 248620 VERTICAL
! 45Le\'el{ilﬂu\!!ln) ! 45Lmrel«lﬂn\”m)
1225 1225
LIk 85
Tl 0
38.6G
o AVG{UNI)_GE " AVGIUNI)_6E
~40G -
350 350
Avg
115 175
38600 38600, 3060, 40, RLIFN 40000 38600 38600, 3060, 00, . 40000
Frequency (MHz) Frequency (MHz)
Site : G3CHI3-HY Site  GACHI3-HY
Condition: AVG(UNIT) 6E In SHF 1205 246124 HORTZONTAL Condition: AVG(UNIL) 6E In SHF 1205 248124 VERTICAL
TEL: 886-3-327-0868 Page Number 1 C55 of C64

FAX: 886-3-327-0855
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Report No. : FR4N2203H

Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH233_Partial RU 106/54_7115MHz
ANT
Pol. Horizontal Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050 .
s PEAK_BE(UNI)_6E 57‘5M_m'|ﬂm—ﬂ—m PEAK(UNI_6
700 700
525 T UL ey ST 525 A
30 350
175 175
Peak
s 4. 167, 93, 219, TH5 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_248620 HORIZONTAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BockHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7125.01 69.30 88.20 -18.40 52.38 36.75 12,33 35.85 4.4 184 293 Peak 1 711500 95.88 ------ ------ 77.58 36.75 12.38 35.85 414 le4 253 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
1
875 875
700 AVG_BE(UNI)_SE 100 AVG(UNI)_6}
30 350
175 175
Avg
s . 167, 93, 219, TM5 1000 240, 3480, 4T, 5960, 1200
Frequency (MHz) Frequency (MHz)
Site @ BCHZHY Site @ B3CHZ3-HY
Condition: AVG_BE(UNII)_6F 3m DRH18-E_LE2CASALGEN 240628 HORIZONTAL Condition: AVG(UNII)_6E 3m DRH1S-E_LE2CASALBEN 248620 HORIZONTAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBI:0.010kHz SHT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 715.81 58.36 68.20 -9.84 40.94 36.75 12.33 35.85 4.14 184 253 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 711500 88.85 ------ ------ 79.63 36,75 12.38 35.85 414 184 253 AVERAGE
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Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH233_Partial RU 106/54_7115MHz
ANT
Pol. Vertical Fundamental
1 4"Le\lre\ (dBuVim) 1 Level (dBuVim)
1225 1225
1050 1050
s PEAK_BE(UNI)_6E 57‘5wﬂm—ﬂ—m PEAK(UNI_6
700 700
525 525
30 350
175 175
Peak
s . 167, 93, 219, TH5 1000 240, 3480, 4T, 5960, 700
Frequency (MHz) Frequency (MHz)
Site : B3CH23-HY Site © B3CH23-HY
Condition: PEAK_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN_24862 VERTICAL Condition: PEAK(UNII)_6E 3m DRHIB-E_LE2CASALSEN 240628 VERTICAL
: RBi:1060.060kHz VBW:3008.006kHz SHT:Auto : RB:1009.088kHz VBIN:3000.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 7125.01 66.89 88.20 -21.31 49.47 36.75 12,38 35.85 4.4 189 187 Peak 1 711580 93.47 ------ ------ 76.05 3674 12,38 35.84 4.14 188 187 PEAK
1 Level (dBuVim) 1 Level (dBuV/m)
1225 1225
1050 1050
015 075 1
700 AVG_BE(UNI)_SE 100 AVG(UNI)_6
30 350
175 175
Avg
s . 167, 93, 219, TM5 1000 240, 3480, 4720 5960, 1200
Frequency (MHz) Frequency (MHz)
Site © @3CH23-HY Site 1 BICHZ3-HY
Condition: AVG_BE(UNII)_6E 3m DRH18-E_LE2CASALBEN 240620 VERTICAL Condition: AVG(UNII)_6E 3m DRHIS-E_LE2CASALBEN 248620 VERTICAL
: RBi:1060.000kHZ VBW:0.010kHz SWT:Auto + RBi:1009.008kHz VBI:0.010kHz SWT:Auto
li""“ ) Read ~ Ant (able Preamp  Aux  APos  Thos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuv dB/m dB  d8 B o deg
1 715.81 55.97 68.20 -12.23 38.55 36.75 12.33 35.85 4.14 180 187 Average

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 711500 86.84 ------ ------ 68.62 36.75 12.38 35.85 4.14 16@ 187 AVERAGE

TEL: 886-3-327-0868
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